
August 2022

SOD HARVESTER 1580 JOHN DEERE





September 2010 

STATEMENT OF LIMITED WARRANTY 
________________________________________________________________________

Brouwer Kesmac warrants its full line of equipment to be free from defects in material and factory workmanship for a 
period of 12 months. This warranty begins on the date of sale or use of the equipment to the original purchaser.  This statement does 
not extend or limit engine, tractor or component warranties in which the engine, tractor or component manufacturers may carry 
extended time periods up to 24 months.  Engine, tractor or component warranty claims will be subject to the engine, tractor or 
components manufacturer’s approval. 

Replacement Parts carry a 90 day replacement warranty and are reimbursed to the dealer.  All electrical and hydraulic parts are 
limited by this policy and will only be covered upon approval by the service department after inspection of the part.  The installation 
and removal of a part will automatically place that part under the replacement parts warranty. 

This warranty is limited exclusively to equipment or accessories manufactured or supplied by Brouwer Kesmac and are 
subject to the inspection and analysis by the company to conclusively identify the nature and cause of failure. 

PRODUCT REGISTRATION FORM must be completely filled out, signed by the customer at the original date of installation, and 
returned to Brouwer Kesmac before any claims will be considered. 

Brouwer Kesmac reserves the right to incorporate improvements in material and design of its products without notice and is 
not obligated to make the same improvements to equipment previously manufactured. 

Brouwer Kesmac is not obliged under any warranty policy different from the Kesmac Brouwer Turf warranty policy as 
published above. 

BROUWER KESMAC RESPONSIBILITIES  
Brouwer Kesmac’s obligation under the terms of this warranty is limited to the repair, replacement or credit, at its option, of 
the equipment, parts or supply items that conform to its warranty. 

DEALER’S RESPONSIBILITIES
1. Only factory-trained service or approved personnel will be permitted to perform warranty service on Brouwer Kesmac
equipment. 

2.  All major warranty claims exceeding $650.00 (in total including parts and labour) must be authorized by Brouwer Kesmac
before work is performed. 

3.  All replacement parts used in warranty situations must be furnished by Brouwer Kesmac or approved by Brouwer Kesmac
personnel. The use of non-recommended oil could nullify warranty. 

OWNERS RESPONSIBILITIES
The owner is obligated to operate and maintain the equipment in accordance with the recommendations published by Brouwer 
Kesmac in the owners/operators manual for the unit.  The owner is responsible for the costs associated with such maintenance 
and operating adjustments that may be required on a regularly scheduled basis.  Where applicable the owner is responsible for 
transportation to and from the dealership or service calls made by the dealer. 

CONDITIONS THAT VOID WARRANTY
This warranty shall not apply to equipment which: 

• 1. Has had repairs or modifications not authorized by Brouwer Kesmac
• 2. Has been subject to abuse, improper maintenance, or improper application. 
• 3. Has been modified from original equipment specifications.

WARRANTY EXCEPTIONS
This warranty does not apply to the following items: 

• 1. Wear items including blades, cutting edges, cutting arms, spark plugs, belts, filters, bearings, sprockets, chains, tires, 
light bulbs, lubricants and fluids etc.  Cost of normal maintenance including replacement of service items. 

• 2. Damages to engine/drive systems caused by lack of/or improper lubricants and/or fluids. 
• 3. Damages arising from accident, misuse or neglect. 
• 4. Damages to engine/drive systems caused by improper operation and/or maintenance. 
• 5. Brouwer Kesmac will not be liable for any incidental or consequential damage or injuries, including but not limited to

loss of profits, loss of crops, rental of substitute equipment, or other commercial loss or for damage to the equipment in which
the Company Product is installed. 

FREIGHT CARRIER DAMAGE
Claims for equipment damaged in transit should be referred to the freight carrier.  Visible damage should be reported immediately and 
concealed damage as soon as possible, in accordance with freight carrier regulations. 

KESMAC INC.
DBA BROUWER KESMAC 
23324 Woodbine Ave.
Keswick, ON L4P 0N1
Phone: (905) 476-6222
Fax: (905) 476-6744
Website: www.brouwerkesmac.com 





BROUWER 
1580 SOD HARVESTER 

 
PARTS LIST INDEX 

 
SECTION 1 – Conveyor & Cutter Head 

 
1580 Slabber Cutter Conveyor Assembly 16 in.       1-01 
Cut-Off 1580 16 &18 inch. Assembly        1-09 
1580 Depth Adjuster Assembly         1-11 
1580 Cutter Drive Assembly         1-13 
1580 Crankshaft Assembly & Cutter Drive Belt Kit       1-15 
Conveyor Mat & Conveyor to Tractor Mounting Kit       1-17 
Curved Conveyor          1-19 
Stand, Guard & Chute – Curved Conveyor        1-21 
Lift Arm, Cylinder & Lift Arm         1-23 
 
SECTION 2 – Harvester Frame 
 
Harvester Mounting Frame         2-01 
Piling Wall & Rear Standing Platforms       2-03 
Canopy Assembly & Lights         2-05 
Panels & Fenders - John Deere        2-07 
Primary & Half Weight Mount - John Deere       2-09 
Tie Rod & Hose Support - John Deere       2-11 
JD Tractor 5065E Tier IV Assembly Common Parts      2-13 
Structural Beams & Panels Brouwer JD 5065E Tier 4.1     2-15 
Front Bracket, Weights & Hydraulic Tank JD Tier IV      2-21 
Warning Bar & Platform Assemblies        2-23 
Pallet Platform & Piling Wall Extension Assemblies      2-25 
 
SECTION 3 – Hydraulics 
 

Hydraulic Components JD Tier IV Brouwer Assembly     3-01 
Pump Drive          3-03 
Hydraulic System – Slab         3-05 
Hydraulic System – Roll          3-07 
Control Console Sub Assembly        3-09 
Hydraulic Tank & Cooler Assemblies       3-11  

                                                                                                                                                             
SECTION 4 – Auto-Steer & Drivers Guide 

 
Brouwer Autosteer JD 2WD & 4WD Assembly      4-01 
Ski, Spring Column & Reset Cylinder Sub Assembly      4-03 
Spring Column, Ski Arm & Lever Arm Assemblies      4-05 
Sensor Valve & Cam Mount Assembly JD 2WD      4-07 
Sensor Valve & Cam Mount Assembly JD 4WD      4-09 
Brouwer Selector Valve and Mounting Assembly      4-11 
Drivers Guide 1570 & 1580 Assembly       4-13 
 
SECTION 5 – Electrical 
 

Light Harness           5-01 
 
 
 
 
 
 
 

                                                                                                                                                             Continued 
 



 
SECTION 6 – Miscellaneous 

 
Mintex 16 & 18 in. Mat – Option        6-01 
Fenders – Front         6-03 
Water Cooler – Accessory         6-05 
Battery          6-06 
Decals          6-07 
Remote Greasing (John Deere)        6-11 
Driver’s Screen – Accessory        6-13 
Flap Adjuster (Lever Operated) – Option       6-14 
Counter          6-15 
Track Clip Installer & Belt Splicer Tools – Accessories     6-17 



SECTION 1  CONVEYOR & CUTTER HEAD 
 
1580  Model 
1580 Slabber Cutter Conveyor Assembly 16 in.       1-01 
Cut-Off 1580 16 &18 inch. Assembly        1-09 
1580 Depth Adjuster Assembly         1-11 
1580 Cutter Drive Assembly         1-13 
1580 Crankshaft Assembly  & Cutter Drive Belt Kit      1-15 
Conveyor Mat & Conveyor to Tractor Mounting Kit      1-17 
Curved Conveyor           1-19 
Stand, Guard & Chute – Curved Conveyor       1-21 
Lift Arm 16/18 in. & Head Lift Cylinder 5065E Tier IV Assemblies    1-23 
 
 
        



1-01

10
8

11

61

05
16

87

38

54
66

35
73

46
05

01

301

48



1-02

Brouwer 1580 Sod Harvester
Slabber Cutter Conveyor Assembly 16 inch.

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 01310 T10 FAHS GNIRPS FFO TUC
2 52310 "10 81/61 REDLOH EDALB REPARCS
3 62310 E10 DALB REPARCS "61
4 67310 M10 AC NRUTER POTS
5 70510 L10 EEHW DNUOBER DRAH
6 85510 "10 42 & "81 ,"61 GNITNUOM POTS MAC NRUTER ,ETALP
7 76510 "10 81/"61 POTS MAC NRUTER
8 46710 G10 NIHSUB LEEHW DNUOBER
9 45620 K20 CIHT "4/1 "81/61 MIHS TFAHSMAC
01 35141 T10 EKCARB
11 25451 D10 RAUG DAEH
21 54551 )10 0851( MRA TNEMTSUJDA RELDI
31 37951 M20 RA EDALB GNITTUC
41 799510 1 ENIHCAM "61 RELLOR "8
51 404731 A14 /W - 81/61 TFIL WOLS ,MAC
61 713161 )24 0851/6751/0751( HR & HL A/W EDIUG DOS
71 021070-01- T18 HGIARTS ELAM CIJ 8# OT ELAM BRO 01# - GNITTIF
81 022070-01-8 1 WOBLE º09  GNIR-O DRHT THGIARTS 2/1 GNITTIF
91 106070-8- C28 IJ THGIARTS DAEHKLUB 8# - GNITTIF

20
540B1 T - NON CURRENT UP TO SERIAL # 549 38 LEB

12 81H3 "18 8/1 1 GNIHSUB KCOL REPAT
22 96130A 1 .NI 81 YLBMESSA TFAHS EVIRD ROYEVNOC
32 1001 C2B L/W "1 GNIRAEB KCOLB WOLLIP
42 1111 "2B 4/1-1 KCOLB WOLLIP GNIRAEB
52 2092 51D 78.2 .D.O EVAEHS RELDI TLEB
62 015020 T2F LOB EGARRAC GL 1 X 81-61/5
72 026030 82F  RG DRHT LLUF 2 X CNU 8/3-TLOB
82 426030 81F  RG DRHT LLUF 05.2 X CNU 8/3-TLOB
92 605040 85F  rG  4/3 x CNU 61/5 - TLOB
03 015040 86F  .RG .GL 0.1 x CNU 81 - 61/5 - TLOB XEH
13 225040F 2 8 RG .GL 52.2 x CNU 81- 61/5 DAEH XEH - TLOB
23 625040 82F  rG 4/3 2 x CNU 81- 61/5 - TLOB XEH

NOTE: See Pages 1-01, 103, 105 & 1-07 for Corresponding Part Numbers

181-3VX560 BANDED 3 V-BELT 3VX-560 - CURRENT FROM SER. # 550



1-03

77

59

59
17

33
85

46

98

13 36 94

401
42

24 25 26

27

74

57
86 8428

58

7

446635

45
75

06
62

A



1-04

Brouwer 1580 Sod Harvester
Slabber Cutter Conveyor Assembly 16 inch.

.ON METI .ON TRAP .YT NQ OITPIRCSED
33 016040F 2 81  rG 0.1 x CNU 8/3 - TLOB
43 216040 88F  rG 4/1 1 x CNU 8/3 - TLOB
53 226040 81F  rG 4/1 2 x CNU 8/3 - TLOB
63 626040 82F  rG 4/3 2 x CNU 8/3 - TLOB
73 036040 81F  rG 0.3 x CNU 8/3 - TLOB
83 436040 82F  RG 2/1 3 X CNU 8/3-TLOB
93 636040 82F  rG 4/3 3 x CNU 8/3 - TLOB
04 417040 84F  rG 2/1 1 x CNU 61/7 - TLOB
14 037040 T1F LOB DETALP NZ WOLLEY 8 RG GNOL 3 X AID 61/7
24 047040 04F 0.4 X CNU 41-61/7 - TLOB XEH
34 028040 81F  rG 0.2 x CNU 2/1 - TLOB
44 428040 81F  rG 2/1 2 X CNU 2/1 - TLOB
54 438040 82F  rG 05.3 x CNU 2/1 - TLOB
64 610180 84F  RG .GL 57.1 X FNU 81- 8/5 TLOB XEH
74 3502F 2 61/5 .D.I X 05.1 .D.O REHSAW REBBUR TALF
84 004012 T2F UN COLYN CNU 02-4/1
94 005012F 5 COLYN CNU 61/5-TUN
05 006012F 6 C2 NU 61- 8/3 - TUN KCOL XEH
15 216012 R2F EVOTS EGNALF CNU 61- 8/3- TUN XEH
25 007012 C9F NU 61/7 - TUN KCOL XEH
35 008012 C4F OLYN CNU 2/1-TUN
45 005032F 1 C2 NU 81-61/5 - TUN XEH
55 006032 63F 1-8/3 - TUN
65 050132 T4F UN XEH FNU-8/5
75 005013F 1 62 1/5 - REHSAW KCOL
85 006013F 2 81 /3 - REHSAW KCOL
95 000113 84F /5 - REHSAW KCOL
06 005023 64F 1/5 - REHSAW TALF
16 006023F 0 83 /3 - REHSAW TALF
26 007023 69F 1/7 - REHSAW
36 005033 R6F EHSAW EAS 61/5
46 006033F 0 81 /3 EAS REHSAW TALF
56 007033 R4F EHSAW TALF EAS 61/7
66 008033F 2 R1 EHSAW TALF EAS 2/1
76 419083F 2 11 30. X 573.1 X 578. REHSAW MIHS
86 604016 .2F S.S. SPILLIHP .DH TALF 4/3 X CNU 4/1 wercS
96 470038 .2F NI 57.0 - GNIR GNINIATER LANRETXE
07 314429 g1F L 8/3 1 x 4/1 x 4/1 YEK
17 024429 02F .2 x 4/1 x 4/1 - YEK
27 711049 )2F TFAHS 8/3 - 61/5( .NI 61/7 1 X 370.0 PILC NIP HCTIH

NOTE: See Pages 1-01, 103, 105 & 1-07 for Corresponding Part Numbers



1-05

10
9

11
0

11
4

11
3

11
2

11
4

11
3

11
1

41

67

45
75

18

08
701

29

001 49

601

47

89

72 55

22

69
07

12
79

21

52

346635
4385

31

14 25 26

32
830516

38
9

91

81

7139
649565

42
38

03
75

45

646595

76

97

19
96

301

88



1-06

Brouwer 1580 Sod Harvester
Slabber Cutter Conveyor Assembly 16 inch.

.ON METI .ON TRAP .YT NQ OITPIRCSED
37 1218 .2G SBL06 .ULA EYE OT EYE ELKCUBNRUT
47 220101 R2H AB GNIRPS RELDI
57 490101 .2H NI 0.29 REDILS RETUO
67 690101 R2H EDILS NRUTER
77 612101 S1H KNIL 91 05# ROYEVNOC NIAM NIAHC EVIRD
87 567101 06H 8 ,67 ,0751  RECAPS EDIUG DOS "61
97 500103 M1H RA RENOISNET
08 600103 M1H RA RENOISNET
18 140103H 0 T1 LOB "T"
28 790103 T1H NEMDLEW DRAUG NIAHC REBBALS ROYEVNOC
38 642103 A1H /W ROYEVNOC BALS "61 0851
48 062005H 1  "81/61 TIK GNITNUOM ROTCART OT ROYEVNOC

0 (SEE PAGE 1-17)851/0512
58 483005 Y (SEE PAGE 1-13)1H LBMESSA "81/61 0851 EVIRD RETTUC
68 583005 Y (SEE PAGE 1-15)1H LBMESSA "61 0851 TFAHSKNARC
78 683005 Y (SEE PAGE 1-09)1H LBMESSA "81/61 0851 FFO-TUC
88 883005 Y (SEE PAGE 1-05)1H LBMESSA "81/61 0851 RELDI TNORF
98 693005H 1  DAEH GNITTUC LORTNOC HTPED .DYH 0851HS

" (SEE PAGE 1-11)81/61 STRAP
09 21211BK 4 .D.I 57.0 - GNIHSUB DEGNALF
19 02221B 62K 0.0 X 57.0 X 52.1 REHSAW TSURHT
29 21023B .2K AID 57.0 GNIRAEB EGNALF
39 61023B .2K AID 00.1 GNIRAEB EGNALF
49 20010C D4K AOL GNIKROW ENNOT 2/1 - ELKCAHS 61/3
59 01814D E2K ROB 00.1 - HTOOT 81 - NIAHC 05# TEKCORPS
69 01617D E1K ROB 0.1 HTOOT 61 NIAHC 04# TEKCORPS
79 81008D 01K 4# T81 NEDRAH KCOL REPAT TEKCORPS
89 70003H R1K OTOM ROYEVNOC
99 00411M G3K NITTIF ESAERG THGIARTS
001 20002S 02K 0.8 x .D.O 60.1 x ERIW 531.0 GNIPS NOISNETXE
101 40002S N5K OISNET GNIRPS
201 10006S D4K NUOBER REPMUB
301 70006S D (OPT.)1K AERHT 8/3 x 18.0 x 05.1 - REPMUB REBBUR
401 90007SK 2 KOOH HTIW "00.9 KCALB EEGNUB
501 30002X N2K IP RETTOC
601 00.60-2048 )2Q SKNIL 6( .NI 6 - NIAHC DETALP 61/3
701 360003R 1 .NI 61 TNEMDLEW TFAHS RENOISNET
801 924005 " (SEE PAGE 1-17)1R 61 YLBMESSA TAM ROYEVNOC

NOTE: See Pages 1-01, 103, 105 & 1-07 for Corresponding Part Numbers



5

37
23 36

51

201
331605

02

68

101

2
3

99
15 46 63

1

6

82
55

92 75 45

78

501

53
0 5

8

4

329

71 81

83
16

05
931605

B B

1-07



1-08

Brouwer 1580 Sod Harvester
Slabber Cutter Conveyor Assembly 16 inch.

.ON METI .ON TRAP .YT NQ OITPIRCSED
1H301257 1580 IDLER SHAFT 16 IN. 1.25 DIA. W/A109
255-FB23016 BEARING 2-BOLT FLANGE 1" BORE VCJT1110
2F040732 BOLT - 7/16 UNC x 3.250 Lg. Gr 8111
2F040714 BOLT - 7/16 UNC x 1 1/2 Gr 8112
4F330700 7/16 SAE FLAT WASHER113
4F210700 HEX LOCK NUT - 7/16 UNC114

NOTE: See Pages 1-01, 103, 105 & 1-07 for Corresponding Part Numbers



1-09

3

8

2

72

52

5

1

62

32
9

91
02

31
81

01
12

51

21
22

71

42

4

6
7

41

61
11



1-10

Brouwer 1580 Sod Harvester
Cut-Off 1580 16/18 inch. Assembly

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 10310 "10 81/61 EMARF EDALB FFOTUC
2 80310 "10 81/"61 0851 - A/W TFAHS EGNIH FFO TUC
3 21310 T10 NEMDLEW 61-TFAHS TNEMTSUJDA GNIRPS FFO TUC
4 71410 "10 81/61 TOVIP EDALB NIP
5 64410 "10 61/61 EDALB FFOTTUC ,TNUOM
6 57861 R10 OHCNA ELBAC RETNUOC
7 3003 L14 ACIREHPS DNE DOR
8 93530 .1A NI 81 / 61 YLBMESSA LACINAHCEM EMARF FFO TUC
9 016020 E4F GAIRRAC 1 X CNU 8/3-TLOB
01 024040 82F  rG 00.1 x CNU 02- 4/1 - TLOB XEH
11 605040 82F  rG  4/3 x CNU 61/5 - TLOB
21 036040 84F  rG 0.3 x CNU 8/3 - TLOB
31 606011 T2F NIOP PUC DH QS WERCS TES
41 002012 C1F NU 42-01 - TUN KCOL XEH
51 004012 T2F UN COLYN CNU 02-4/1
61 215012 R2F EVOTS EGNALF CNU 81-61/5 TUN XEH
71 006012 C4F NU 61- 8/3 - TUN KCOL XEH
81 006022 C2F NU 8/3 - TUN MAJ XEH
91 006032 64F 1-8/3 - TUN
02 006013 84F /3 - REHSAW KCOL
12 004023 44F /1-REHSAW
22 006033 84F /3 EAS REHSAW TALF
32 011001 P1H MALC EDALB
42 00411M G1K NITTIF ESAERG THGIARTS
52 51017M "2K 51 EEGNUB
62 10061R E1K DALB FFO TUC
72 30002X N1K IP RETTOC



1-11

61

41

21

51

3 711

6

2 5 9

184

31

01

19 21 23

26

27

25

1824 22 20

71

33

28

29

30

31

32

34

3536

37



1-12

Brouwer 1580 Sod Harvester
Depth Adjuster Assembly

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 046020 .8F GL 00.4 x CNU 61- 8/3 - TLOB EGAIRRAC
2 228040 81F  rG 4/1 2 X CNU 2/1 - TLOB
3 056180F 1 8 RG 00.5 x FNU 41- 00.1 - TLOB XEH
4 006012 C8F NU 61- 8/3 - TUN KCOL XEH
5 008012 C1F OLYN CNU 2/1-TUN
6 056112 F2F NU 41- 00.1 TUN COLYN
7 056172 T1F UN MAJ COLYN FNU 41-00.1
8 006033 88F /3 EAS REHSAW TALF
9 008033 R2F EHSAW TALF EAS 2/1
01 006133 E6F AS 00.1 - REHSAW TALF
11 720001 R4H ETSEVRAH RECAPS GNIHSUB
21 820001 T2H SUJDA HCTIP
31 920001 P2H MALC TSUJDA TOVIP
41 230003 .1H NI 42 TEKCARB TSUJDA HCTIP
51 330003 .1H NI 42 TOVIP POT RETTUC
61 570005 Y1H LBMESSA REDNILYC LORTNOC HTPED
71 293005 Y2H LBMESSA 0851 TOVIP POT MRA RETTUC

18 4F020814 CARRIAGE BOLT 1/2 UNC x 1.1/2 LG
19 4F040726 7/16 DIA X 2 3/4 LONG GR 8 YELLOW ZN PLATED BOLT
20 4F230800 HEX NUT - 1/2 UNC - ZINC PLATED
21 4F310700 LOCK WASHER - 7/16
22 4F310800 LOCK WASHER - 1/2
23 4F330700 7/16 SAE FLAT WASHER
24 4F330800 1/2 SAE FLAT WASHER
25 1H300268 PITCH AND DEPTH ADJUSTMENT BRACKET W/A LH
26 1H300269 PITCH AND DEPTH ADJUSTMENT BRACKET W/A RH
27 1H500393 DEPTH ADJUSTER 1580 ASSEMBLY
28 1002447 DEPTH INDICATOR ROD
29 24-4-070120 FITTING #4 JIC TO #4 ORB
30 1B300277 CYLINDER DEPTH INDICATOR
31 1D001-055 DECAL - DEPTH CONTROL
32 2H100009 IGUS BUSHING
33 1H100129 DEPTH CONTROL RESTRICTOR
34 1H500001 DEPTH CONTROL CYLINDER
35 2KU03025 GEAR CLAMP HS-44
36 2H300270 BUSHING MOUNT CUTTER ARM - KING RANCH SPECIAL
37 2KS50001 ISOLATOR CUTTER ARM



1-13

6

5

21 91 5

8
7

11 91 41

1

02

31
51

22

32
4212

01 61

3

4

2

9 71 81

A



1-14

Brouwer 1580 Sod Harvester
Cutter Drive 1580 16/18 inch Assembly

8/10/2024

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 47510 "10 81/"61 TFAHS ROTOM CILUARDYH
2 67061 .10 NI 81 / 61 EMARF EVIRD TFAHSKNARC
3 28061 .10 NI 81/61 DRAUG EVIRD TFAHSKNARC YELLUP
4 9901 C12 ILUARDYH EUQROT ROTOM
5 3001 "2B 8/1 1 GNIRAEB KCOLB WOLLIP
6 4004 61D 1HC04 NIAHC GNILPUOC
7 6004 11D  X 6104C TEKCORPS GNILPUOC
8 7004D 1 8/1 1 X 6104C TEKCORPS GNILPUOC
9 606040 84F  rG . 4/3 X CNU 8/3 TLOB
01 216040F 4 8 rG 4/1 1 x CNU 8/3 - TLOB
11 417040 84F  rG 2/1 1 x CNU 61/7 - TLOB
21 617040 84F  rG 4/3 1 x CNU 61/7 - TLOB
31 618040 82F  rG 4/3 1 X CNU 2/1 - TLOB
41 007012 C8F NU 61/7 - TUN KCOL XEH
51 008012 C2F OLYN CNU 2/1-TUN
61 806022 84F  rG MAJ CNU 8/3 - TUN
71 006013 84F /3 - REHSAW KCOL
81 006033 84F /3 EAS REHSAW TALF
91 007033F 2 R1 EHSAW TALF EAS 61/7
02 014429 G1F L 00.1 X 52.0 X 52.0 YEK
12 034429 . - CURRENT FROM SERIAL # 5501F gL 0.3 x 4/1 x 4/1 YEK
22 796001 M4H IHS 602 GNIRAEB KCOLB WOLLIP
32 00833D D - CURRENT FROM SERIAL # 550 1K P 00.8 x TLEB"V3"3 ,KCOL REPAT ,EVAEHS

42 11025D E - CURRENT FROM SERIAL # 5501K ROB 521.1 ,KCOL REPAT TILPS GNIHSUB
1D2721 SHEAVE TAPER LOCK 3TB80 - NON CURRENT UP TO SER. # 549

1D3010 BUSHING SPLIT TAPER LOCK 1 1/8 BORE - NON CURRENT UP TO SER. # 549



1-15

4

5 9 21 01

71151

91

31

41
6

1

3

11 8

61

2

7181

H500385 - Crankshaft 1580 16 in. Assembly

H500458 - Cutter Drive Belt Kit
- CURRENT from Serial # 549

2

5

1

7 4

63



1-16

Brouwer 1580 Sod Harvester
Crankshaft 1580 16 in. Assembly & Cutter Drive Belt Kit

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 18210 K20 COLB GNIRAEB
2 78210 .10 NI 81 / 61 TFAHSKNARC DRADNATS
3 52510 .10 NI 61 TFAHS TSIRW
4 29610 D20 OR NOITCENNOC TILPS
5 0211 "2B 2 KCOLB WOLLIP GNIRAEB
6 5102 m4B m52 LLAB GNIRAEB
7 016040 84F  rG 0.1 x CNU 8/3 - TLOB
8 216040F 8 8 rG 4/1 1 x CNU 8/3 - TLOB
9 420140 84F  rG 2/1 2 X CNU 8/5 - TLOB
01 210112 14F 1-8/5 - TUN KCOL REVOTS DEGNALF
11 006013F 2 81 /3 - REHSAW KCOL
21 000133 .4F NI 8/5 EAS REHSAW TALF
31 410183 .4F KHT 020.0 x  00.1 x 05.1 - REHSAW MIHS
41 442518 64F 1/7 2 - GNIR GNINIATER LANRETNI
51 540001 D4H OR GNITCENNOC REHSAW RENIATER
61 30005B K4K HT mm 51 x DO mm 25 x DI mm 52 ,GNIRAEB DELAES
71 05433D D - CURRENT FROM SER. # 5501K P 54.4 x TLEB "V3"3 ,KCOL REPAT - EVAEHS

81 02025D 0 - CURRENT FROM SER. # 5501K 0.2-SDS GNIHSUB KCOL REPAT TILPS

91 00411M G4K NITTIF ESAERG THGIARTS

1833B46SD SPLIT TAPER LOCK BUSHING SD2 - NON CURRENT UP TO SER. # 549

1D3021 SPLIT TAPER LOCK BUSHING SD2 - NON CURRENT UP TO SER. # 549

8/10/2024

H500385 - Crankshaft 1580 16 in. Assembly

H500458 - Cutter Drive Belt Kit - CURRENT from Serial # 549

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 065XV3-1 018 65 - XV3 TLEB-V 3 DEDNAB
2 475100 1 "81/"61 TFAHS ROTOM CILUARDYH
3 034429 .1F gL 0.3 x 4/1 x 4/1 YEK
4 05433D D1K P 54.4 x TLEB "V3"3 ,KCOL REPAT - EVAEHS
5 00833D D1K P 00.8 x TLEB"V3"3 ,KCOL REPAT ,EVAEHS
6 11025D E1K ROB 521.1 ,KCOL REPAT TILPS GNIHSUB
7 02025D 01K 0.2-SDS GNIHSUB KCOL REPAT TILPS



1-17

4

2
1

3
5

6

7

5

6

1432

7

10

7

8

9
11

12

13

14

15



1-16

Brouwer 1580 Sod Harvester
Conveyor Mat & Conveyor to Tractor Mounting Kit

R500429 - Conveyor Mat Assembly 16 Inch
.ON METI .ON TRAP .YT NQ OITPIRCSED

1 14620 F80 LAH ECILPS TAM
2 559001 .2B NI 61 RECILPS TLEB REBBUR
3 10009DK 2 R1 ECILPS TLEB
4 129101R 1 ECEIP TROHS TLEB ROYEVNOC .NI 61 XAMOBOR
5 229101 E1R CEIP GNOL TLEB ROYEVNOC .NI 61 XAMOBOR

1S500002 CONVEYOR BELT TIGHTENER6
1S300014 CONVEYOR MAT JOINER JIG7

H500260 - Conveyor to Tractor Mounting Kit 16/18 inch 2150/1580

.ON METI .ON TRAP .YT NQ OITPIRCSED

1 0212140 82F  RG .GL 0.21 x  01- 4/3 - TLOB XEH
2 002132 C2F NU 4/3 - TUN XEH
3 002113 42F /3 - REHSAW KCOL
4 002123 44F /3 - REHSAW TALF
5 410103 "1H 81/61 NOISNETXE MAEB
6 520005 Y1H LBMESSA SRENETSAF/W REGNAH ROTALOSI ROYEVNOC

2F041034 HEX BOLT - 5/8 -11 UNC x 3.50 LG. GR 87
1F041650 HEX BOLT - 1.00 -8 UNC x 4.50 GR 88
2F211000 NUT-5/8 UNC NYLOC9
1F211608 NUT - 1 UNC NYLOC Gr 810
2H101170 HANGER SPACER11
1H500203 CONVEYOR ISOLATOR HANGER ASSEMBLY12
1H301013 CONVEYOR ISOLATOR HANGER13
1KB11016 1.00 IN. SPHERICAL PLAIN BEARING14
2KS50002 HANGER ISOLATOR15



1-19



ITEM
NO.  PART NO. DESCRIPTION QTY

  CURVED CONVEYOR - DRIVE, ROLLERS, PULLEYS & BRUSH  

  H500063  Curved Conveyor - 16/18 in. - Brush & Rollers c/w Stand Assembly  
 H500361  Curved Conveyor - 16/18 in. - All Brushes c/w Stand Assembly

1  H101142  Roller Shaft - 16 inch 4
2  F920314  Key - Roller Shaft  3/16 x 3/16 x 1 1/2 4
3  F271450  Locknut - Rollers to Shaft 7/8 UNF 8
4  H101143  Conveyor Roller  3.68 in. Dia. 4
5  H101144  Conveyor Roller  4.31 in. Dia. 4
6  H101145  Conveyor Roller  4.93 in. Dia. 4
7  H101146  Conveyor Roller  5.56 in. Dia.                            4
8  H101147  Conveyor Roller  6.00 in. Dia.         4
9  H101148  Spacer - Rollers                            16
10  KB30012  Pillow Block Bearing (metric bolt required.) 10
12  F360600  Lockwasher 3/8 S.S. 20
13  G0710020  Bolt 10 - 1.5 x 20 (Metric) Soc. Hd. SS. 20
14  KD11047  Pressed Steel Sheave  0.75 in. Bore 5
15  KD61105  "V" Belt 1
16  M500002  Idler Pulley 4
17  F040834  Bolt 1/2 x 3 1/2 UNC. GR.8 4
18  F210800  Locknut 1/2 UNC 4
19  H101176  Idler Sheave.  See Note 1
20  H101256  Washer - Retainer 1
21  F040410  Bolt 1/4 UNC x 1 GR. 8 1
22  KD71606  Sprocket - 16 T.  0.75 in. Bore (Standard) 1
  KD71406  Sprocket - 14 T.  0.75 in. Bore (High speed) 1
  KD71806  Sprocket - 18 T.  0.75 in. Bore (Low speed) 1

23  KD71810  Sprocket - 18 T.  1.00 in. Bore ( KD71610. 16T. Option ) 1
24  H101286  Chain, Curved Conveyor Drive, #40  1
25  KD71000  Chain Connector Link #40 1
26  KH30007  Conveyor Motor 1
  KH70054  Seal Kit. Conveyor Motor 1

27  F923326  Key - Motor Shaft 3/16 x 3/16 x 2 3/4 lg. 1
29  F920314  Key - Brush Shaft 3/16 x 3/16 x 1 1/2 1
31  H301061  Conveyor Frame - 16 inch 1
32  H301066  Guide Rods - 16 inch 1
33  F040610  Bolt 3/8 UNC x 1 GR. 8 1
34  F330608  Washer 3/8 SAE. GR. 8 4
35  KB16204  Bearing - Idler Sheave                See Note 2
36  F815187  Retaining Ring - Idler Sheave 2
37  F310408  Lockwasher 1/4 3
38  H101226  Scraper - Conveyor Roller - 16 inch 4
39  F040406  Bolt 1/4 UNC x 3/4 GR. 8 10
40  F210408  Locknut 1/4 UNC 10
41  F320408  Washer 1/4 18
42  H301095  Coiled Brush Assy. -16 inch 1

1-20

Items 1, 3, 4, 5, 6, 7, 8, 9, are
available as assembly:
H500058 - 16 inch.

NOTE

Items 10 & 14 are available 
as assembly H500337.

NOTE

Items 1, 3, 4, 5, 6, 7, 9, 11, 43 & 44  
are available as assembly:
H500322 - 24 inch.

NOTE

Items 19, 35 & 36 are replaced as 
assembly Pt. No. H500062

NOTE



1-21



ITEM
NO.  PART NO. DESCRIPTION QTY

  CURVED CONVEYOR  
  SUPPORT, GUARD & CHUTE  

  
1  H301063  Conveyor Stand 1
2  H101136  Pitch Adjust Clamp 2
3  F040612  Bolt 3/8 unc x 1 1/4 Gr. 8 2
4  F230608  Nut 3/8 unc 2
5  F040814  Bolt 1/2 unc x 1 1/2 Gr. 8 4
6  F230808  Nut 1/2 unc 4
7  H101211  Curved Conveyor Support Strut #2 - 16 & 24 inch 1
8  F040610  Bolt 3/8 unc x 1  Gr. 8 2
9  F320608  Washer 3/8 2
10  F230608  Nut 3/8 unc 2
11  H101210  Curved Conveyor Support Strut #1 - 16 inch 1
12  F040612  Bolt 3/8 unc x 1 1/4 Gr. 8 1
13  F210608  Locknut 3/8 unc 1
14  H301064  Guard - Conveyor - 16 inch 1
15  F580506  Bolt 5/16 unc x 3/4 Pan Hd. Phil. S.S. 12
16  F320508  Washer 5/16 10
17  F310508  Lockwasher 5/16 4
18  F041080  Bolt 1 unc x 8 - Gr. 8 1
19  F231608  Locknut 1 In. 1
20  H301066  Support Rails Ass'y - 16 inch 1
21  F310808  Lockwasher 1/2 4
22  F240500  Clipnut 5/16 4
23  H101224  Chute - 16 inch 1
24  F310608  Lockwasher 3/8 4
25  F320608  Washer 3/8 4
26  F210508  Locknut 5/16 unc 10
27  H101287  Sod Guide (Nylon) - 16 inch 1
28  F610404  Screw 1/4 unc x 1/2 Flat Hd. Phil. SS. 2
29  F210408  Locknut 1/4 unc 2
30  H101259  Spacer Tube 2
31  H101693  Inner Guard. Curved Conveyor 1

  
 
 
 
 
 
  
 
 
 
 
 
 
 
 1-22



6

5 8

97

3

1
4

2

10 12 16

11
12

16

13

14

15

1-23



1-24

Brouwer 1580 Sod Harvester
Lift Arm 16/18 in. & Head Lift Cylinder 5065E Tier IV Assemblies

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 215040 81F  rG 4/1 1 x CNU 81- 61/5 - TLOB
2 005012 C1F OLYN CNU 61/5-TUN
3 006112 C1F NU 00.1 TUN COLYN
4 005023 61F 1/5 - REHSAW TALF
5 925001 K2H NIL 6 NIAHC TFIL DAEH
6 501003 .1H NI 81/61 MRA TFIL DTS
7 371003 N1H IP TOVIP
8 60010C L4K EETS YOLLA - 8/3 - ELKCAHS NIP WERCS
9 00411MK 1 GNITTIF ESAERG THGIARTS

.ON METI .ON TRAP .YT NQ OITPIRCSED
10 30610X .1K GL 00.3 x SIVELC 00.1 - NIP
11 40610X .1K GL 00.4 x SIVELC 00.1 - NIP
12 006133 E4F AS 00.1 - REHSAW TALF
13 852013 K1H COL REDNILYC
14 082005 R1H EDNILYC TFIL DAEH
15 00160X )1K DRAYNAL  W/C( .GL PIRG 4 x HCTIH 8/3 - NIP
16 19303X H2K TGNEL NIP 61/9 1 x  "61/3 HCNYL - SNIP

H500258 - Lift Arm Installation 16/18 in. Assembly

H510284 - Head Lift Cylinder & Lock 5065E Tier IV Assembly





SECTION 2  HARVESTER FRAME 
 
1580  Model 
Harvester Mounting Frame          2-01 
Piling Wall & Rear Standing Platforms        2-03 
Canopy Assembly & Lights          2-05 
Panels & Fenders - John Deere         2-07 
Primary & Half Weight Mount - John Deere       2-09 
Tie Rod & Hose Support - John Deere        2-11 
JD Tractor 5065E Tier IV Assembly Common Parts      2-13 
Structural Beams & Panels Brouwer JD 5065E Tier 4.1     2-15 
Front Bracket, Weights & Hydraulic Tank JD Tier IV      2-21 
Warning Bar & Platform Assemblies        2-23 
Pallet Platform & Piling Wall Extension Assemblies      2-25 
 
        



3

2-01

15

4

3



ITEM
NO.  PART NO. DESCRIPTION QTY

HARVESTER MOUNTING FRAME
    
3  H110476  Lift Arm Ass'y. L.H. - J.D. (Incl. Item 4) - Current 1

 H510033  Lift Arm Ass'y. L.H. - J.D. (Incl. Item 4) - Non Current 1
4  KB11214  Igus Bearing 0.815 OD. X 0.75 ID. X 1.0 Lg. 1
6  H510249  Lift Arm Ass'y. R.H. - J.D. (Incl. Item 4) - Current 1

 H510034  Lift Arm Ass'y. R.H. - J.D. (Incl. Item 4) - Non Current 1
7  G0414090  Bolt M14 x 2.0 x 90 (J.D.Only) 4
9  H110476  Lift Link R.H. - J.D. - Also used on L.H. - Current 2
  H310243  Lift Link L.H. - J.D. - Non Current 1
  H310269  Lift Link L.H. - J.D. - Non Current 1

10  H310365  Rear Frame - Tractor Mount - J.D. - Current 1
 H310117  Rear Frame - Tractor Mount - J.D. - Non Current 1

  H310265  Rear Frame - Tractor Mount - J.D. - Non Current 1
11  T300149  Pivot Pin 2
12  F040506  Bolt 5/16 UNC x 3/4 GR. 8 2
13  F310500  Lockwasher 5/16 2
14  H110486  Mounting Bar - Rear Beam - J.D. 2
15  H310088  Fork Frame - J.D. 1
16  KB10001  Combination Bearing  (If Required, Order Spigot KB10002) 4
17  KX90030  Grease Fitting (Metric) 4
18  H310005  Pallet Fork - Option H310107-46 in., H310108 - 48 in. 2
19  H310066  Rear Door 1
20  KX50001  Paddle Handle - Lockable 1
21  F540204  Screw #10-24 x 1/2  Pan Hd. Phil. 4
22  F210200  Locknut #10-24 4
23  D001-023  Decal - "Diesel Fuel Only" 1
24  H510173  Fork Shield. J.D. 1
25  F040240  Bolt 3/4 UNC x 4 GR. 8 2
26  F211200  Locknut 3/4 UNC 12
27  F041250  Bolt 3/4 UNC x 5 GR. 8 2
28  H101063  Bolt Lock. L.H. Lift Link only. J.D. Current from Serial No. 399 1
29  KM99046  Washer - Brass 2
30  F041290  Bolt 3/4 UNC x 9  GR. 8 (Beam to Axle) 8
31  H111232  Pipe Spacer. R.H. Lift Link only (Brush Kit Option only) 1
32  H310118  Gas Tank Tower - L.H. - Non Current 1
  H310083  Gas Tank Tower - L.H. - Current 1

33  H310119  Gas Tank Tower - R.H. - Non Current 1
  H310084  Gas Tank Tower - R.H. - Current 1

34  H110535  Spacer -  (J.D.) Non Current 1
  H111206  Spacer - J.D. - 5225. Current 1

35  H310138  Spacer - Drag Link Anchor - J.D. - 5065. Non Current 1
 H310278  Spacer - Drag Link Anchor - J.D. - 5225. Current 1

36  KM99043  Weld-On Hinge 2
37  H110725  Door Latch 1
38  F010406  Bolt 1/4 UNC x 3/4 3
39  F320400  Washer 1/4 3
40  F310400  Lockwasher 1/4 3
41  H111189  Bolt (Modified) L.H. Lift Link only J.D. 1

2-02

H510033 (Item 3) or H510034 
(Item 6) can be replaced by set of 
H510248 and H510249 (provides 
higher Fork Travel).

NOTE



2-03



ITEM
NO.  PART NO. DESCRIPTION QTY

  PILING WALL EXTENSIONS & REAR STANDING PLATFORMS  
   
1  H310093  Piling Wall - Side Extension 1
  H310252  Piling Wall - Side Extension. Tall 1
2  F040616  Bolt 3/8 UNC x 1 3/4 GR. 8 3
3  F320600  Washer 3/8 6
4  F210600  Locknut 3/8 UNC 3
5  H310092  Piling Wall - Front Extension 1
  H310251  Piling Wall - Front Extension. Tall 1
6  F040604  Bolt 3/8 UNC x 1/2 GR. 8 2
7  F320600  Washer 3/8 4
8  F210600  Locknut 3/8 UNC 2
9  H310098  Pivot Bracket - Rear Platform 1
10  F040640  Bolt 3/8 UNC x 4 GR. 8 2
11  F310600  Washer 3/8 4
12  H110536  Backing Plate 1
13  F210600  Locknut 3/8 UNC 2
14  KX30319  Lynch Pin 3/16 x 1 9/16 1
15  H310329  Rear Platform - Triangular - Current 1

 H310059  Rear Platform - Long Rectangular - Non Current 1
16  H310220  Standing Platform - Roll 1
  H310221  Standing Platform - Slab. 16in. & 18in 1
  H310390  Standing Platform - Slab. 24 in. 36 in. LG. (made Standard) - Current 1

17  H310148  Hinge Pin - Current 2
  H310122  Hinge Pin - Non Current 2

18  F910514  Cotter Pin 5/32 x 1 1/2 Plated 2
19  F020824  Carriage Bolt 1/2 UNC x 2 1/2 2
20  F220800  Nut 1/2 UNC 2
21  H310137  Rear Platform - Short 16in. & 18in. 12 in. wide 1
  H310284  Rear Platform - Short. 24 in. 18 in. wide (made Standard) 1

22  F020612  Carriage Bolt 3/8 UNC x 1 1/4 4
23  F320600  Washer 3/8 4
24  F310600  Lockwasher 3/8 4
25  F230600  Nut 3/8 UNC 4
26  F210800  Locknut 1/2 UNC 2

  
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 

2-04



2-05



ITEM
NO.  PART NO. DESCRIPTION QTY

  CANOPY ASSEMBLY & LIGHTS  (STANDARD)  
   
1  H310164  Canopy Support (B) 1
2  H310165  Canopy Support Vertical Post (Standard) 1
  H310181  Canopy Support Vertical Post (False Piling Wall) 1
  H310301  Canopy Support Vertical Post (False Piling Wall. Tall) 1
3  H310385  Rear Spreader - Current J.D 5065E & up (Lage Muffler) 1

 H310166  Rear Spreader (Standard) - Non Current 1
4  H110768  Top Front Spreader L.H. (B) - Blue Tape 1
5  H110769  Top Front Spreader R.H. (B) - Green Tape 1
6  H110770  Front Angled member L.H. (B) - Red Tape 1
7  H110771  Front Angled member R.H. (B) - White Tape 1
8  H110772  Rear Angled Member (B) - Black Tape 1
9  H110760  Canopy Cover (Green & Yellow)  - Non Current 1

 4160250  Canopy Cover (Red & Blue) 1
10  H510234  Work Light Assembly 3

 KE90038  LED Work Light - Current 3
 KE90010  Work Light - Non Current 3

  KE90014  Bulb. Work Light - 12V-55W - Non Current 3
11  KN02007  Signal Lens L.H. (John Deere) 1
12  KN02008  Signal Lens R.H. (John Deere) 1
13  H110935  90o Brace Clamp (One Half) 30
14  H510236  Wiring Harness - Work Lights & Signal Lenses 1
15  KX99107  Tie Wraps (Attaching Canopy Cover) 35
16  F020516  Carriage Bolt - 5/16 UNC x 1 3/4 16
17  F210500  Nyloc Nut 5/16 UNC 16
18  F040820  Bolt - 1/2 UNC x 2.00 GR. 8 8
19  F230800  Hex Nut - 1/2 UNC 8
20  F040714  Bolt - 7/16 UNC x 1.5 GR.8 9
21  F220700  Jam Nut - 7/16 UNC 9
22  F320700  USS Washer - 7/16 (1.25 O.D. x 0.50 I.D.) 18
23  H310162  Canopy Frame Cross Brace 1
24  H110761  Canopy Frame Cross Brace Front & Rear 2
25  H110762  Canopy Frame Cross Brace 4
26  H110219  Frame - Rear Straight 1
27  H110220  Frame - Front Corner L.H. 1
28  H110221  Frame - Front Corner R.H. 1
29  H110723  Frame - Rear Corner L.H. 1
30  H110724  Frame - Rear Corner R.H. 1
31  F700204  Screw #10 Self Tap Pan Hd. Phil. St. Stl. 5
32  F310800  Lockwasher 1/2 8
33  F320800  Washer 1/2 16
34  G0108065  Bolt - M8 x 1.25 x 65 (metric) (John Deere) 2
 
 
 
  
 
 
 
 
 

2-06



2-07



ITEM
NO.  PART NO. DESCRIPTION QTY

PANELS AND FENDERS - JOHN DEERE

*1  Tractor Mount Rear Frame 1
2  KX30020  Pin. Lynch 1/4 1
*3  Arm Rest 1
*4  Tractor Panel - Seat R.H. 1
*5  Tractor Panel - Seat L.H. 1
*6  Floor Panel - L.H 1
*7  Floor Panel - R.H. 1
*8  Step Panel - Non Current 1
*9  Fender Front - L.H. 1
*10  Fender Front - R.H. 1
11  H310116  False Piling Wall A/R

12  H310041  Pallet Hanger 2
13  H310053  Pallet Platform (Accessory) 1
14  KB52418  Bushing 2
15  F041240  Bolt 3/4 unc x 4 Gr.8 2
16  F211200  Locknut 3/4 unc 2
17  H310067  Right Rear Fender w/ Platform 1
18  H310220  Standing Platform. Hinged (Roll) 1
  H310221  Standing Platform. Hinged (Slab) 1
  H310390  20 x 36 in. Standing Platform. (Hi-Floatation Tires) 1

19  H310148  Hinge Pin 2
20  F910514  Cotter Pin 5/32 x 1 1/2 2
*21  Driver Step 1
*22  Mid-Frame 1
*23  Side Beam - L.H. 1
*24  Side Beam - R.H. 1
25  F910400  Safety Lock Pin 2
26  F020824  Carriage Bolt 1/2 unc x 2 1/2 2
27  F220800  Jam Nut 1/2 unc 2
28  F210800  Locknut 1/2 unc 2
29  H310112  Grab Handle 2
30  G311000  Lockwasher M10 4
31  G0710025  Bolt M10 x 1.25 x 25 4
32  G321000  Washer M10 4
33  F210500  Locknut 5/16 unc 2
34  H301014  Beam Extension - 16 & 18 in. 1
  H301047  Beam Extension - 24 in. 1
  H301251  Beam Extension - 16 & 18 in. (Hi-Floatation Tires) 1

35  F0412120  Bolt 3/4 unc x 12 Gr.8 2
36  F321200  Washer 3/4 4
37  F311200  Lockwasher 3/4 2
38  F231200  Nut 3/4 unc 2
39  F040522  Bolt 5/16 unc x 2 1/4 Gr.8 1
40  H301168  Beam Extension - 24 in 2200 Model 1
41  H110332  Latch. Pallet Platform 1
42  H310049  Fender Rear - L.H. 1

* - See Chart Page 2-08a 2-08

 H310116-40  False Piling Wall 40 (Option) A/R





ITEM
NO.

DESCRIPTION

Rear Frame

Arm Rest

Tractor Panel R.H

Tractor Panel L.H.

Floor Panel R.H.

Floor Panel L.H.

Step Panel

Fender Front L.H.

Fender Front R.H.

Driver Step

Mid-Frame

Side Beam L.H.

Side Beam R.H.

1

3

4

5

6

7

8

9

10

21

22

23

24

2-08a

PANELS & FENDERS - JOHN DEERE CHART

5225 5065E
(Small Muffler)

5065 TIER IV
(Large Muffler)

5065 TIER IV.1

H310265

H110309

H111158

H111159

H111149

H111150

H111161

H310267

H310268

H310260

H310257

H310258

H310259

H310327

H110309

H111387

H111382

H111384

H111385

H110444

H310267

H310268

H310030

H310089

H310032

H310328

H310327

H110309

H111510

H111509

H111504

H111505

H111548

H310267

H310268

H310030

H310377

H310032

H310328

H310327

H111572

H111593

H111594

H111589

H111590

Not Required

H310407

H310408

Not Required

H310409

H310405

H310406



ITEM
NO.  PART NO. DESCRIPTION QTY

PRIMARY & HALF WEIGHT MOUNTING. FRONT MOUNT TANK
 John Deere - 5225 & 5065. 2WD & 4WD  
   

*1  Weight Mount - John Deere 1
2  G0112070  Bolt. M20 x 2.5 x 70 (Metric) 4
3  G312000  Lockwasher M20 4
4  G0116055  Bolt. M16 x 2.0 x 55 (Metric) 12
5  G311600  Lockwasher M16 12
6  F041250  Bolt 3/4 unc x 5 Gr.8 1
9  H310134  Spring Column Mount - Auto-Steer 1

10  F040814  Bolt 1/2 unc x 1 1/2 GR. 8 4
11  F230800  Nut 1/2 unc 4
12  F310800  Lockwasher 4
13  H310109  Clamping Bolt 1
14  F331200  Flatwasher 3/4 SAE 2
15  F211200  Locknut 3/4 unc 1
16  H310167  Primary Weight with Bracket 1
*17   Compression Tube 1
18  H110728  Clamp Plate 1
*19  Hanger Bracket 1
20  H110748  Top Shim. Primary Weight 1
21  H110752  Shim. Primary Weight A/R
22  F040644  Bolt 3/8 unc x 4 1/2 Gr.8 2
23  F310600  Lockwasher 3/8 2
24  F230600  Nut 3/8 unc 2
23  F310600  Lockwasher 3/8 2
24  F230600  Nut 3/8 unc 2

2-09

Item 25. Head Weight Clamp 
Assembly - H500334 contains:
H300239 - Tie Rod
H300240 - Wing Nut
H100634 - Washer

NOTE

* See Chart Page 2-10



ITEM
NO.

DESCRIPTION

Weight Mount

Compression Tube 2WD

Compression Tube 4WD

Hanger Brkt. 2WD

Hanger Brkt. 4WD

1

17

19

2-10

PRIMARY & HALF WEIGHT MOUNTING - JOHN DEERE 5225 & UP

5225 5065E
(Small Muffler)

5065 TIER IV
& TIER IV.1

(Large Muffler)

H310261

H310263

H310289

H310262

H310290

H310318

H310322

H310337

H310321

H310336

H310375

H310383

H310383

Not Required

H310336

(Side Member 50 3/8 LG.) (Side Member 57 5/8 LG.)



ITEM
NO.  PART NO. DESCRIPTION QTY

 TIE ROD & HOSE SUPPORT  
 JOHN DEERE   
  
1  H310128  Hose Support Beam Weldment J.D. 1
2  H100295  Front Tie Rod 1

 H111164  Front Tie Rod (16/18 Hi Floatation Tires) 1
3  F221250  Jam Nut 3/4 UNF 2
4  CM00121  Rod End - Male 3/4 UNF. R.H. 2
5  M100041  Spacer 2
6  F321200  Washer 3/4 2
7  F311200  Lockwasher 3/4 2
8  F231200  Nut 3/4 UNC 2
9  F041224  Bolt 3/4 UNC x 2 1/2 GR. 8 2
10  F071220  Bolt 3/4 UNF x 2 1
11  H100517  Front Tie Rod. 2200 (16, 18 & 24 in.) 2WD 1
  H100516  Front Tie Rod. 2200 (16, 18 & 24 in.) 4WD 1

12  F230600  Nut 3/8 UNC 4
13  H100673  Track Rod 16/18 in. 1

 H100674  Track Rod 24 in. 1
14  F010644  Bolt 3/8 UNC x 4 1/2 1
15  F310600  Lockwasher 3/8 1

2-11





2-13

2

3

6

8

4

7

5
1

9
10

11

12

13

14



2-14

Brouwer 1580 Sod Harvester
JD Tractor 5065E Tier IV Assemblies

.ON METI .ON TRAP . YT NQ OITPIRCSED
1 121015 " (SEE PG. 2-23)1H 03 TNEMTRAPMOC ROTAREPO RAB GNINRAW
2 761015 Y (SEE PG. 2-05) 1H LBMESSA DRADNATS STHGIL & YPONAC
3 172015 4 (SEE PG. 2-21)1H  REIT DJ KNAT CILUARDYH & STHGIEW/W TEKCARB TNORF
4 472015 Y (SEE PG. 3-03)1H LBMESSA VI REIT DJ EVIRD & PMUP
5 482015 Y (SEE PG. 1-23)1H BLMESSA VI REIT E5605 KCOL & REDNILYC TFIL DAEH
6 203015 Y (SEE PG. 3-11)1H LBMESSA RELOOC 1.4 REIT E5605 DJ
7 503015 1 (SEE PGS. 2-15-2-19)1H .4 REIT E5605 DJ REWUORB SLENAP & SMAEB LARUTCURTS
8 213015H ELCATPECER HCSTUED W/C THGIL KROW
9 2KE30005 DEUTSCH SOLID PIN 16, 18, 20 AWG

10 1KE30031 WEDGE LOCK 2 CONTACT RECEPTACLE
11 1KE30059 DT RECEPTACLE 2 PIN
12 1KE90038 LED WORK LIGHT
13 1Q8194-002.00 3/4 HEAT SHRINK TUBE DBL WALL W/SEALANT BLACK

1

14 1Q8210-006.00 SPLIT LOOM - 0.25 - 6" LG



2-15

1
2

3
7

13
53

11
52

93

77
08

27

07

86

47
37

17

87

25

312382
212382

41
62

34 54

71
14

33
92 37

06

67

01
63

23
82

46
36

65
55

84253

15

6
03

43

0 2
14

9 2
33

85
75

A



2-16

Brouwer 1580 Sod Harvester
Structural Beams & Panels Brouwer JD 5065E Tier 4.1

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 6513 E12 VLAV KCEHC DAOL
2 022070-6-4 4  °73 EAS - WOBLE °09 GNIR-O DAERHT THGIARTS GNITTIF

NIWT-ERALF
3 091161 E14 VLAV KCEHC DAOL REDNILYC HTPED RAB GNITNUOM
4 604020F 2 E1 GAIRRAC 4/3 x CNU 4/1 - TLOB
5 216020 44F /1 1 x CNU 8/3 - TLOB EGAIRRAC
6 604040 82F  rG  4/3 x CNU 4/1 TLOB
7 605040 84F  rG  4/3 x CNU 61/5 - TLOB
8 215040 88F  rG 4/1 1 x CNU 81- 61/5 - TLOB
9 606040 84F  rG . 4/3 X CNU 8/3 TLOB
01 216040F 8 81  rG 4/1 1 x CNU 8/3 - TLOB
11 226040 82F  rG 4/1 2 x CNU 8/3 - TLOB
21 046040 82F  rG 0.4 x CNU 8/3 - TLOB
31 446040 T4F LOB XEH 2/1-4 X CNU 8/3
41 048040 82F  RG 0.4 x CNU 31-2/1 - TLOB DH XEH
51 448040 82F  RG 2/1-4 x CNU 31-2/1 - TLOB DH XEH
61 648040 82F  RG .GL 57.4 x CNU 2/1 - TLOB XEH
71 022140 82F  RG 00.2 x CNU 4/3 - TLOB XEH
81 432140 82F  RG .GL 57.3 x CNU 01- 4/3 TLOB XEH
91 442140 82F  RG 2/1 4 X CNU 4/3-TLOB
02 062140 81F  .RG .GL 6 x CNU 01-4/3 TLOB XEH
12 092140 .8F CS PAC DEH XEH 8 RG .GL 9 X .C.N 4/3
22 028021 .4F GL 00.2 x CNU 2/1 TEKCOS XEH DAEH TALF
32 004012F 2 T1 UN COLYN CNU 02-4/1
42 005012 C8F OLYN CNU 61/5-TUN
52 006012F 6 C1 NU 61- 8/3 - TUN KCOL XEH
62 008012F 0 C1 OLYN CNU 2/1-TUN
72 002112 C2F NU 4/3 TUN COLYN
82 006032F 4 61 1-8/3 - TUN
92 002132F 3 C1 NU 4/3 - TUN XEH
03 004013 K2F COL 4/1 - REHSAW
13 005013 64F 1/5 - REHSAW KCOL
23 006013F 8 81 /3 - REHSAW KCOL
33 002113F 3 41 /3 - REHSAW KCOL
43 004023 42F /1-REHSAW
53 005023F 8 61 1/5 - REHSAW TALF
63 006023F 4 84 /3 - REHSAW TALF



2-17

45
84

66

35

24
44

64

81
14

72

18
16

34
54

74

26

76
57

28

48
38

95

68

97



2-18

Brouwer 1580 Sod Harvester
Structural Beams & Panels Brouwer JD 5065E Tier 4.1

.ON METI .ON TRAP .YT NQ OITPIRCSED
73 004033F 2 R1 EHSAW TALF EAS 4/1
83 005033 R2F EHSAW EAS 61/5
93 006033 82F /3 EAS REHSAW TALF
04 008033 R4F EHSAW TALF EAS 2/1
14 002133F 2 .1 NI 4/3 - REHSAW TALF EAS
24 0804140 94G .01 RG .GL 09 x 0.2 x 41M - TLOB XEH
34 0400240G 2 91 .01 RG 04 x 5.2 X 02M-TLOB
44 004113 44G 1M - REHSAW KCOL
54 000213G 2 K1 COL 02M-REHSAW
64 0004123 R4G EHSAW 41M
74 800223 C4G NZ DENEDRAH 02M-REHSAW
84 780011 R1H ETSEVRAH DLEIHS KROF
94 674011 E2H 5605 DJ KNIL TFIL
05 684011H 2 EREED NHOJ RAB GNITNUOM MAEB RAER
15 527011 R1H ETSEVRAH HCTAC HCTAL ROOD
25 827011 E3H TALP PMALC
35 602111H 3 5225 EREED NHOJ LLAW RAER EBUT RECAPS
45 194111 D2H J NOITACIFIDOM MRA TFIL
55 985111 11H .4 REIT E5605 DJ - ETALP ROOLF HL
65 095111 11H .4 REIT E5605 DJ - ETALP ROOLF HR
75 395111 11H .4 REIT E5605 DJ - LENAP RELLIF SISSAHC HL
85 495111 11H .4 REIT E5605 DJ - LENAP RELLIF SISSAHC HR
95 140013 T-2H NEMDLEW REGNAH TELLA LP ANOITPO
06 940013 A1H /W REDNEF TFEL RAER
16 660013 T1H NEMDLEW ROOD RAER
26 760013 M1H ROFTALP W/C REDNEF RAER THGIR
36 380013 H1H L E5605 & 0125 TNEMDLEW REWOT KNAT SAG
46 480013 H1H R E5605 & 0125 TNEMDLEW REWOT KNAT SAG
56 880013 R1H ETSEVRAH EREED NHOJ EMARF KROF
66 701013 "2H 64 - KROF K2Y
76 211013 T2H NEMDLEW ELDNAH BARG
86 421013 H1H N RAB KCART TNORF TNUOM
96 872013 51H 225 .D.J RECAPS EMARF RAER & ROHCNA KNIL THGUARD
07 633013 D1H W4 E5605 .D.J  TNEMDLEW TEKCARB REGNAH
17 563013 E1H 5605  .D .J TNUOM ROTCART EMARF RAER REWUORB
27 383013 V1H I REIT E5605 .D.J TNEMDLEW EBUT NOISSERPMOC



2-19

9
23

63

01
63

23
82

4
73

32

01
63

52

22
04

62

7
83

1378

94

05
92

33
12

61
62

5
63

82

51
62

96
17

91
92

33
14

56



2-20

Brouwer 1580 Sod Harvester
Structural Beams & Panels Brouwer JD 5065E Tier 4.1

.ON METI .ON TRAP .YT NQ OITPIRCSED
37 404013 11H .4 REIT E5605DJ EMARF DIM NOMMOC
47 504013 11H .4 REIT E5605 DJ - MAEB EDIS TFEL
57 604013H 1 1.4 REIT E5605 DJ MAEB EDIS THGIR
67 704013 11H .4 REIT E5605DJ - REDNEF TFEL TNORF
77 804013 11H .4 REIT E5605DJ - REDNEF THGIR TNORF
87 514013 T1H NEMDLEW 0851 ,0751 MAEB TROPPUS ESOH
97 354005 Y - OPTIONAL1H LBMESSA REBBALS .NI 42 DEGNIH MROFTALP GNIDNATS
08 610015 Y - OPTIONAL1H LBMESSA MROFTALP TELLAP NWOD DLOF
18 10001B R4K ELLOR GNIRAEB NOITANIBMOC
28 41211BK 2 00.1 x 57.0 x 578.0 SUGI GNIHSUB
38 82110H T2K PN 8/1 - DNE ESOH
48 29411M E2K LAMEF TPN 8/1 - GNITTIF ESAERG
58 06099M M1K ELBME VMS
68 10005X E1K LDNAH ELDDAP
78 941003 N2T IP TOVIP



2-21

21

31

9

71 01
6

3

11

1
4

2

7
8

5



2-22

Brouwer 1580 Sod Harvester
Front Bracket, Weights & Hydraulic Tank JD Tier IV

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 015040 84F  .RG .GL 0.1 x CNU 81 - 61/5 - TLOB XEH
2 005012 C4F OLYN CNU 61/5-TUN
3 002112 C1F NU 4/3 TUN COLYN
4 005033 R4F EHSAW EAS 61/5
5 000133F 2 .1 NI 8/5 EAS REHSAW TALF
6 002133 .6F NI 4/3 - REHSAW TALF EAS
7 5506140G 2 91 .01 RG .GL mm 55 x 00.2 X 61M TLOB XEH
8 006113G 2 K1 COL 61M-REHSAW
9 412011H 5 R1 ETSEVRAH THGIEW YRAMIRP
01 901013 S1H THGIEW 61 RO 51 TNEMDLEW TLOB GNIPMALC
11 842013 T1H NEMDLEW YART YRETTAB
21 573013 V1H I REIT E5605 EREED NHOJ TEKCARB THGIEW
31 530015 Y (SEE PG. 3-11)1H LBMESSA KNAT CILUARDYH
41 282015 Y -1H LBMESSA VI REIT E5605 DJ ELBAC YRETTAB RETRATS NWOHS TON
51 382015 Y - 1H LBMESSA ELBAC YRETTAB YRIALIXU NA WOHS TON
61 292015 Y - 1H LBMESSA VI REIT DJ ELBAC YRETTAB DNUOR NG WOHS TON
71 70000M X1K OB YRETTAB



2-23

5

6

3
2

4
1

01

8

9

11

364

1 2 5 7

H510121 - Warning Bar Operator Compartment 30in.

Standing Platform Assemblies

12 13 15 14

18

17

16 21 22 20 19

23
24

25

26 29 28 27

30

H510170

H510086

H510169

H500453



2-24

Brouwer 1580 Sod Harvester
Warning Bar & Platform Assemblies

.ON MET .I ON TRAP .YT NQ OITPIRCSED
1 215040 82F  rG 4/1 1 x CNU 81- 61/5 - TLOB
2 005032 C2F NU 81-61/5 - TUN XEH
3 005013 62F 1/5 - REHSAW KCOL
4 005023 64F 1/5 - REHSAW TALF
5 291111 "1H 03 TNEMTRAPMOC ROTAREPO RAB GNINRAW
6 391111 R1H AB PMALC

H510121 - Warning Bar Operator Compartment 30in.

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 2849016 1 TNEMDLEW HCTAL MROFTALP GNILIP
2 058020 .1F GL 00.5 X CNU 31 - 2/1 - TLOB EGAIRRAC
3 046040 82F  rG 0.4 x CNU 8/3 - TLOB
4 006012F 2 CNU 61- 8/3 - TUN KCOL XEH
5 008012 C1F OLYN CNU 2/1-TUN
6 006033 84F /3 EAS REHSAW TALF
7 008033 R1F EHSAW TALF EAS 2/1
8 635011 T1H EKCARB TOVIP MROFTALP RAER ETALP GNIKCAB
9 890013 T1H EKCARB TOVIP MROFTALP RAER
01 923013 "1H 84 LIAT MROFTALP
11 91303X H1K TGNEL NIP 61/9 1 x  "61/3 HCNYL - SNIP

H510170 - Long Secondary RR Platform Slabber

.ON METI .ON TRAP .YT NQ OITPIRCSED
12 248020 .2F GL 05.2 X 31- 2/1 - TLOB EGAIRRAC
13 008032 D4F ETALP CNIZ - CNU 2/1 - TUN XEH
14 008013 22F /1 - REHSAW KCOL
15 008033 R4F EHSAW TALF EAS 2/1
16 142019 G2F NOL 2/1 1 YB NIP RETTOC AID 8/1
17 481013 G2H L 05.5 TNEMDLEW NIP EGNIH MROFTALP
18 202013 T1H ROHS PU-LLOR DEGNIH MROFTALP GNIDNATS

H510086 - Standard Hinged Platform

.ON METI .ON TRAP .YT NQ OITPIRCSED
19 248020 .2F GL 00.3 X 31- 2/1 - TLOB EGAIRRAC
20 008032 D4F ETALP CNIZ - CNU 2/1 - TUN XEH
21 008013 22F /1 - REHSAW KCOL
22 008033 R4F EHSAW TALF EAS 2/1
23 142019 G2F NOL 2/1 1 YB NIP RETTOC AID 8/1
24 221013 T2H NEMDLEW NIP EGNIH MROFTALP REBBALS
25 832013 R1H EBBALS .NI 42 DEGNIH MROFTALP GNIDNATS

H500453 - Standing Platform Hinged 24 in. Slabber Assembly

28 F 4

.ON METI .ON TRAP .YT NQ OITPIRCSED
26 126020 44F /1 1 x CNU 8/3 - TLOB EGAIRRAC
27 006032 64F 1-8/3 - TUN

006013 8/3 - REHSAW KCOL
29 006023 84F /3 - REHSAW TALF
30 842013 )1H DEGNIH( MROFTALP YRADNOCES REBBALS .NI 42

H510169 - Short Secondary RR Platform Slabber



2-25

H510016 - Fold Down Pallet Platform Assembly

H510088 - Piling Wall Extension Assembly (Option)

5

6

3 4 2

143

1

2

7

119018

5436



2-26

Brouwer 1580 Sod Harvester
Pallet Platform & Piling Wall Extension Assemblies

H510016 - Fold Down Pallet Platform Assembly

H510088 - Piling Wall Extension Assembly (Option)
.ON METI .ON TRAP .YT NQ OITPIRCSED

1 016040 82F  rG 0.1 x CNU 8/3 - TLOB
2 616040 83F  rG 4/3 1 x CNU 8/3 - TLOB
3 006012F 5 CNU 61- 8/3 - TUN KCOL XEH
4 006023F 0 81 /3 - REHSAW TALF
5 290013 T1H NEMDLEW NOISNETXE LLAW GNILIP NOISNETXE TNORF
6 390013 T1H NEMDLEW NOISNETXE EDIS LLAW GNILIP

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 350013 Y1H ROSSECCA MROFTALP TELLAP
2 233011 H1H CTAL MROFTALP TELLAP
3 81425B E2K GNALF 521.0/W 1 X 8/7 X 4/3 NOITCIRF-NON GNIHSUB
4 002133 .4F NI 4/3 - REHSAW TALF EAS
5 432140F 2 8 RG .GL 05.3 x CNU 01- 4/3 TLOB XEH
6 002112 C2F NU 4/3 TUN COLYN
7 02003X H1K TGNEL NIP 61/9 1 x  "4/1 HCNYL - SNIP
8 005023 61F 1/5 - REHSAW TALF
9 005012 C1F OLYN CNU 61/5-TUN
01 005032 C1F NU 81-61/5 - TUN XEH
11 425040 81F  rG 2/1 2 x CNU 81- 61/5 - TLOB XEH





SECTION 3  HYDRAULICS 
 
1580  Model 
Hydraulic Components JD Tier IV Brouwer Assembly      3-01 
Pump Drive            3-03 
Hydraulic System – Slab          3-05 
Hydraulic System – Roll           3-07 
Control Console Sub Assembly         3-09 
Hydraulic Tank & Cooler Assemblies        3-11 
        



3-01

31

41

919253

44

91 62 92

43

74

64 2
61

54

4

322352

1263

71

9

61
81

1 22 03 63

21

84
24 7

51

94
24

82
5

7301
8

6

05

A

3

12 63

34
42

11

32 13 73

04

33

14

15

25

35

55

45



3-02

Brouwer 1580 Sod Harvester
Hydraulic Components JD Tier IV Brouwer Assembly

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 022070-21-01 1 WOBLE º09 GNIR-O HGUORHT THGIARTS 8/5 GNITTIF
2 022070-21-2 B21 RO EAS - ERALF °73 WOBLE °09 DRHT RTS - GNITTIF
3 767061 A14 /W 0204HN - LOOPS NIAM ,TNUOM
4 967061 L14 ENAP EVLAV REWUORB - TEKCARB GNITNUOM
5 108061 A14 /W LORTNOC HTPED RAER ,TOVIP
6 A5003 614 1/5 DNE DOR
7 F5050Y3 N34 IP 61/5 X 42-61/5 DNE EKOY
8 4117 D14 EREPAT BONK
9 021070-01-6 2  °73 EAS - ROTCENNOC GNIR-O THGIARTS 8/3 - GNITTIF

NIWT-ERALF )CIJ(
01 684901 M16 RA REVEL TROHS
11 2949016 1 TNORF LORTNOC HTPED TOVIP
21 694901 T16 NEMDLEW ECARB LENAP LORTNOC
31 325901 D16 LEIHS LENAP LORTNOC
41 635901 T16 NEMDLEW DLEIHS LENAP LORTNOC
51 208814 .36 GL 00.1 X 61/5 - NIP SIVELC
61 021070-01- T48 HGIARTS ELAM CIJ 8# OT ELAM BRO 01# - GNITTIF
71 022070-21-8 2  ERALF º73 EAS - WOBLE º54 DAERHT THGIARTS GNITTIF

NIWT
81 122070-8-8 1 -ERALF )CIJ( °73 EAS - WOBLE °09 TUN LEVIWS - GNITTIF

NIWT
91 604040F 9 8 rG  4/3 x CNU 4/1 TLOB
02 015040F 1 8 .RG .GL 0.1 x CNU 81 - 61/5 - TLOB XEH
12 625040 83F  rG 4/3 2 x CNU 81- 61/5 - TLOB XEH
22 435040 81F  RG .GL 52.3 x CNU 61/5 - TLOB XEH
32 016040 84F  rG 0.1 x CNU 8/3 - TLOB
42 005032 C2F NU 81-61/5 - TUN XEH
52 006032F 2 61-8/3 - TUN
62 004013 K5F COL 4/1 - REHSAW
72 005013F 1 61/5 - REHSAW KCOL
82 006013 82F /3 - REHSAW KCOL
92 004023 49F /1-REHSAW
03 005023 68F 1/5 - REHSAW TALF
13 006023 82F /3 - REHSAW TALF
23 006033 84F /3 EAS REHSAW TALF
33 402085F 4 .S.S SMHP 2/1 X CNU 42-01#
43 012085 W2F ERCS .S.S SPILLIHP DH NAP  .gL 00.1 X 42-01
53 004048 C4F NU 4/1 - TUN EGNALF DETARRES
63 005048 C4F NU 61/5 TUN EGNALF DETARRES
73 006048 C4F NU 8/3 - TUN EGNALF DETARRES
83 575001 T - 1H UO RELOOC - ESO NH WOHS TON
93 285001 N -1H I RELOOC - ESO NH WOHS TON
04 375111 11H .4 REIT E5605 DJ - ETALP RETPADA
14 475111 11H .4 REIT E5605 DJ - TKRB GTM ELTTORHT
24 973013 E3H GAKNIL EVLAV ILUOY - A/W KNIL DEDAEHT
34 483013 L1H ORTNOC HTPED RAER REWUORB A/W NIP TOVIP
44 062015 Y (SEE PG. 3-09)1H LBMESSA BUS ELOSNOC LORTNOC
54 403015 Y1H LBMESSA 1.4 REIT E5605 DJ GNISUOH ELTTORHT DNAH
64 58202HK 1 VI REIT EVLAV LOOPS ELGNIS
74 68202H V1K I REIT EVLAV LOOPS LAUD
84 01118M m2K m 01 EKOY SIVELC
94 11118M m1K m 01 SIVELC NID
05 50180X .2K GL mm03 X mm01 - NIP SIVELC

51 1D001-355 DECAL - THROTTLE - JD 5065E TIER 4.1
52 2F320200 WASHER - #10
53 2F580204 #10-24 UNC X 1/2 PHMS S.S.
54 1H310401 THROTTLE COVER W/A - JD5065E TIER 4.1
55 1H310402 THROTTLE COVER CLOSURE - JD5065E TIER 4.1



3-03

1
6

81
02

52

5

82
3

2

21
01

51

91
12

22

8
31

41
61 4

762
7 62

A

32
72

42
11

9
71



3-04

Brouwer 1580 Sod Harvester
Pump Drive

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 93220 R10 ETSEVRAH VNOC EVIRD PMUP - EGNALF
2 022070-21-2 B11 RO EAS - ERALF °73 WOBLE °09 DRHT RTS - GNITTIF
3 292034-02-0 °12 09 DNE ESOH EBUT DEDAEB - 4/1 1 X 4/1 1 GNITTIF
4 893831 )14 .D.J( PMUP ,TNUOM - TMDLW
5 684931 .14 D.J RELPUOC - DLEIHS
6 840901 E16 GNALF YELLUP PMUP RECAPS
7 860511 .46 GLF PMUP ENERPOEN TRESNI
8 604040 82F  rG  4/3 x CNU 4/1 TLOB
9 427040 84F  rG 05.2 x CNU 61/7 - TLOB
01 618040 82F  rG 4/3 1 X CNU 2/1 - TLOB
11 807012 84F  rG CNU 61/7 - TUN KCOL XEH
21 808012 82F  rG COLYN CNU 2/1-TUN
31 804013 82F  rG KCOL 4/1 - REHSAW
41 804023 82F  rG 4/1 - REHSAW
51 808033 82F  RG EAS 2/1-REHSAW
61 004058 )2F LLIRD 46/52(  CNU 4/1 - TUN TEVIR
71 414429 G1F L 5.1 X 52.0 X 52.0  ,YEK
81 5402140 94G .01 RG 54 X 57.1 X 21M-TLOB
91 0900240 84G .8 RG .GL mm 09 X 05.2 x 02M DAEH XEH
02 002113 24G 1M - REHSAW KCOL
12 000213 K4G COL 02M-REHSAW
22 800223 C4G NZ DENEDRAH 02M-REHSAW
32 261111 51H 225 .D.J PMUP BUH EVIRD DEIFIDOM
42 825111 E1H ROB 00.1 PMUP BUH EVIRD DEIFIDOM
52 335111 V1H I REIT E5605 DJ TFAHS EVIRD PMUP
62 535111 V4H I REIT E5605 DJ GNIHSUB EGNALF PMUP
72 50158D R1K -205 GNILPUOC XELFROM
82 04003H P1K MUP RAEG RETSEVRAH



B A

T
PB

P

TR
AC

TO
R

 P
O

R
T

V2 C
2

V1 C
1

59
C

U
R

VE
D

 C
O

N
VE

YO
R

M
O

TO
R

38
40

41

81

50

58

71

88

89
92

48

48

43
47

44

53
57

61

63
62

63

93

64

94
 &

 9
5

94
 &

 9
5

96
 &

97

98
99

10
0

3-05



 

SOD
HARVESTER

HYDRAULIC SYSTEM (SLAB)
 
 

FIGURE 32
 

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
 

32-1 H310136 HYDRAULIC TANK 1
32-2 F040814 BOLT 1/2 UNC X 1 1/2 GR.8 3
32-3 F320800 WASHER 1/2 3
32-4 F310800 LOCKWASHER 1/2 3
32-5 F230800 NUT 1/2 UNC 3
32-6 KH40033 RETURN FILTER/BREATHER 1
32-7 KH40034 FILTER ELEMENT 1
32-8 KH40035 FILTER INDICATOR 1
32-9 F010512 BOLT 5/16 UNC X 1 1/4 GR.8 2
32-10 F310500 LOCKWASHER 5/16 2
32-11 KH40020 SUCTION STRAINER               1
32-12 24-24-430292 FITTING. STRGHT. THREAD 1
32-13 KH10002 SIGHT LEVEL GAUGE 1
32-14 12-16-070287 FITTING. STRGHT. THREAD 5
32-15 Q8576 3/4 IN. RETURN LOW PRESURE 1
                               130 IN. LONG
32-16 12-16-070102 FITTING. PIPE THREAD 2
32-17 H100583 SUCTION HOSE 1
32-18 KM60007 HOSE CLAMP 2
32-19 KH01109 HOSE END. SWIVEL BARB 5
32-20 12-12-070221 FITTING. 3/4 SWIVEL ELBOW 1
32-21 Q8576 3/4 IN. RETURN LOW PRESURE 1
                               76 IN. LONG
32-22 KH30040 GEAR PUMP 1
32-23 KH70101 SEAL KIT. GEAR PUMP 1
32-24 KH70047 SEAL KIT. FILTER                     1
32-25 H500691 HOSE ASSEMBLY 1
32-26 12-12-070220 FITTING. 12-12 1
32-27 24-20-430292 FITTING. 24-20                         1
32-28 KH40083 OIL COOLER                             1
32-29 F040406 BOLT 1/4 UNC X 3/4 GR.8 4
32-30 F310400 LOCKWASHER 1/4 4
32-31 F320400 WASHER 1/4 4
32-32 KH00014 HEX PIPE PLUG (MAGNETIC) 1
32-33 21-099 CUTTER MOTOR 1
32-34 KH20285 CUTTER CONTROL VALVE      1
32-35 H500751 HOSE - LIFT CYLINDER           1
32-36 23-073 FLOW RESTRICTOR VALVE 1
32-37 08-08-070120 FITTING. NO. 8 TO NO. 8 1

32-52 KH01109 HOSE END- FEMALE            1
32-53 H500752 HOSE. DEPTH CYLINDER     1
32·54  H500749 HOSE - FLOW CONTROL      1
32-56 08-10-070120 FITTING. NO. 8 TO NO. 10 5
32-57 H500753     HOSE. DEPTH CYLINDER     1
32-58 H500755 HOSE - RETURN BLOCK       1
32-59 08-10-070220 FITTING. NO. 8 TO NO. 10 1
32-61 10-10-070120 FITTING. NO. 8 TO NO. 12 1
32-62 8-12-070220   FITTING. NO. 8 TO NO. 12 90 DEG. 1
32-63 08-08-07120  FITTING. NO.6 TO N0.8 1
32-64 8-8-071620     FITTING. NO. 8 TO NO. 8 90 DEG. 1
32-66 12-12-070120 FITTING. NO. 12 TO NO. 12 1
32-71 H500695 HOSE- CHECK VALVE           2
32-72 23-156 LOAD CHECK VALVE              1
32-74 H6122 FITTING. RUN BRANCH T 1
32-75 H6190 FITTING. STRAIGHT 1
32-76 06-08-070220  FITTING. NO.6 TO N0.8 1
32-77 08-08-070601 FITTING. BULKHEAD 2
32-78 08-070118 BULKHEAD NUT 2
32-79 H500510 HOSE- MAIN CONVEYOR 1
32-81 H500756 HOSE - DEPTH CYLINDER 2
32-83 H500693 HOSE – INLINE FILTER 1
32-86 KH50001 DEPTH CYLINDER                   1
32-87 016344 HOSE - CUTTER MOTOR 1
32-88 H500730     TRACTOR PUMP PRESSURE 1
32-89 H500732     TRACTOR PUMP RETURN 1
32-90 KH31005     HEAD LIFT CYLINDER 1
32-91 H100129     RESTRICTOR 1
32-92 H500731     TRACTOR PUMP PB 1
32-93 Q8576         3/4 IN. RETURN LOW PRESURE 1
                                24 IN. LONG
32-94 KH30007     CONVEYOR MOTOR 2
32-95 KH70054     SEAL KIT 2
32-96 KH30036     BREATHER FILTER 1
32-97 8-18-070287 FITTING. 1/2 90 DEG. ELBOW 1

32-38  H500536     HOSE - CURVED CONVEYOR                                   
32-39 H500750 HOSE - LIFT CYLINDER

     1
1

32-40 H500535     HOSE - CURVED CONVEYOR 1  
32-41 KH20111     INLINE FILTER 1  

   

32-42 KH20286 LIFT & DEPTH CONTROL 1
32-43  23-156 LOAD CHECK VALVE 1
32-44  H500631 HOSE - CUTTER MOTOR 1
32-45 08-12-070220 FITTING. NO. 8 TO NO. 12 4
32-46 04-06-070220 FITTING. NO. 4 TO NO. 6 4
32-47  H500632    HOSE – CUTTER MOTOR 1
32-48 H4067 FLOW CONTROL VALVE 2
32-49 H6122 FITTING. RUN BRANCH TEE  1
32-50 H500754 HOSE – FLOW CONTROL  1
32-51 Q8576 3/4 IN. RETURN LOW PRESURE 1
                               21 IN. LONG                                                                                                                        3-06

32-98 FITTING. NO. 8 O RING TO JIC 1KH00121     
32-99 FITTING. STRIAGHT 18-18-070187
32-100 FITTING. ADAPTER 1KN02029     



3-07

T
PB

P

TR
AC

TO
R

 P
O

R
T

38

43
53

92

93
94

95

72

48



 

SOD
HARVESTER

HYDRAULIC SYSTEM (ROLL)
 
 

FIGURE 32
 

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
 

32-1 H310136 HYDRAULIC TANK 1
32-2 F040814 BOLT 1/2 UNC X 1 1/2 GR.8 3
32-3 F320800 WASHER 1/2 3
32-4 F310800 LOCKWASHER 1/2 3
32-5 F230800 NUT 1/2 UNC 3
32-6 KH40021 RETURN FILTER/BREATHER 1
32-7 KH40022 FILTER ELEMENT 1
32-8 KH40019 FILTER INDICATOR 1
32-9 F010512 BOLT 5/16 UNC X 1 1/4 GR.8 2
32-10 F310500 LOCKWASHER 5/16 2
32-11 KH40020 SUCTION STRAINER               1
32-12 24-24-430292 FITTING. STRGHT. THREAD 1
32-13 KH10002 SIGHT LEVEL GAUGE 1
32-14 12-16-070287 FITTING. STRGHT. THREAD 5
32-15 H100582 HOSE. COOLER 'IN' 1
32-16 12-16-070102 FITTING. PIPE THREAD 2
32-17 H100583 SUCTION HOSE 1
32-18 KM60007 HOSE CLAMP 2
32-19 KH01109 HOSE END. SWIVEL BARB 5
32-20 12-12-070221 FITTING. 3/4 SWIVEL ELBOW 1
32-21 H100575 HOSE. COOLER 'OUT' 1
32-22 KH30040 GEAR PUMP 1
32-23 KH70101 SEAL KIT. GEAR PUMP 1
32-24 KH70047 SEAL KIT. FILTER                  1
32-25 H500660 HOSE ASSEMBLY 1
32-26 12-12-070220 FITTING. 12-12 1
32-27 24-20-430292 FITTING. 24-20                         1
32-28 H40083 OIL COOLER                             1
32-29 F040406 BOLT 1/4 UNC X 3/4 GR.8 4
32-30 F310400 LOCKWASHER 1/4 4
32-31 F320400 WASHER 1/4 4
32-32 KH00014 HEX PIPE PLUG (MAGNETIC) 1
32-33 21-099 CUTTER MOTOR 1
32-34 KH20285 CUTTER CONTROL VALVE      1
32-35 20-240 HOSE - LIFT CYLINDER           1
32-36 23-073 FLOW RESTRICTOR VALVE 1
32-37 04-06-070120 FITTING. NO. 4 TO NO. 6 5

32-52 KH01109 HOSE END- FEMALE        1
32-53 H500731 HOSE - TRACTOR HYD.    1
32·54  20-233 HOSE - FLOW CONTROL 1
32-55 H500583 HOSE - CROSS CONVEYOR 3
32-56 08-10-070120 FITTING. NO. 8 TO NO. 10 6
32-57 KH30007 CONVEYOR MOTOR 2
32-58 H500574 HOSE- CROSS CONVEYOR 1
32-59 08-10-070220 FITTING. NO. 8 TO NO. 10 2
32-60 H500554 HOSE ·FLOW DIVIDER 1
32-61 06-06-070221 FITTING. NO. 6 TO NO. 6 1
32-62 08-08-070120 FITTING. NO. 8 TO NO. 8 2
32-63 KH20107 FLOW DIVIDER BODY          1
32-64 H500579 HOSE- FLOW DIVIDER 1
32-65 KH00106 FLOW DIVIDER CARTRIDGE 1
32-66 12-12-070120 FITTING. NO. 12 TO NO. 12 1
32-67 06-06-070220 FITTING. NO. 6 TO NO. 6 1
32-68 KH20086 NEEDLE VALVE BODY          1
32-69 06·06-070120 FITTING. NO. 6 TO NO. 6 3
32-70 H500600 HOSE- NEEDLE VALVE     1
32-71 H500695 HOSE- CHECK VALVE          1
32-72 23-156 LOAD CHECK VALVE        1
32-73 H500509 HOSE - FLOW CONTROL 1
32-74 H6122 FITTING. RUN BRANCH T 1
32-75 H6190 FITTING. STRAIGHT 1
32-76 06-08-070320  FITTING. NO.6 TO N0.8 1
32-77 08-08-070601 FITTING. BULKHEAD 2
32-78 08-070118 BULKHEAD NUT 2
32-79 H500511 HOSE- MAIN CONVEYOR 1
32-80 H500601 HOSE - NEEDLE VALVE 1
32-81 30·241 HOSE - DEPTH CYLINDER 1
32-82 H500532 HOSE - CUTTER MOTOR 1
32-83 H500508 HOSE - CUTTER MOTOR 1
32·84  KH20111 IN-LINE FILTEA 1
32-85 H500510 HOSE - MAIN CONVEYOR 1
32-86 23-178 DEPTH CYLINDER                   1
32-87 H500505 HOSE - CUTTER MOTOR 1
32-88 25-2503-06-06 FITTING. DEPTH CYLINDER 2

32-38 H500730 HOSE - LIFT & DEPTH CON.                             
32-39 20-228 HOSE - LIFT CYLINDER

     1 32-89 H500533 HOSE - CUTTER MOTOR 1
1 32-90 KH31005 HEAD LIFT CYLINDER 1

32-40 08-12-070220 FITTING. NO. 8 TO NO. 12 1 32-91 H100129 RESTRICTOR  
32-41 08·08-070220 FITTING. NO. 8 TO NO. 8 2     
32-42 KH20286 LIFT & DEPTH CONTROL 1
32-43 H500732 HOSE- TRACTOR RETURN 1
32-44 H500580 HOSE - ROLL-UP MOTOR 1
32-45 08-12-070220 FITTING. NO. 8 TO NO. 12 4
32-46 04-06-070220 FITTING. NO. 4 TO NO. 6 4
32-47 8·8·8·070433 FITTING. SWIVEL BRANCH T 1
32-48 H4067 FLOW.CONTROL VALVE 2
32-49 H6122 FITTING. RUN BRANCH TEE  1
32-50 20-241 HOSE - DEPTH CYLINDER 1
32-51 H100640 HOSE- FLOW CONTROL 1

 

 
 

3-08

32-92 8-18-070287 FITTING. 1/2 90 DEG. ELBOW 1
32-93 FITTING. NO. 8 O RING TO JIC 1KH00121     
32-94 FITTING. STRIAGHT 18-18-070187
32-95 FITTING. ADAPTER 1KN02029     



3-09

9

21
11

51

61

03

5

7

02

5

7
92

6

9141
81

52

01

72

31

12

1

4

83

2

71

13

22 42 62

22 42 62

32 42 62



3-10

Brouwer 1580 Sod Harvester
Control Console Sub Assembly

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 873-0 S10 LORTNOC DAEH RETTUC - LACED
2 083-0 S10 THGIL YPONAC - LACED
3 91260 D10 EEPS DAEH - LACED
4 30190 S10 REDIR ON - LACED
5 022070-21-01 2 WOBLE º09 GNIR-O HGUORHT THGIARTS 8/5 GNITTIF
6 181070-21-2 C11 IJ GNIR-O LEVIWS ELAMEF THGIARTS 4/3 GNITTIF
7 824070-21-21-2 E21 ET NUR GNIR-0 HGUORHT THGIARTS 4/3 GNITTIF
8 52520 L12 AUNAM DAER NOITUAC - LACED
9 182161 E14 VLAV ILUOY 58202HK ROF A/W TOVIP EGAKNIL LORTNOC
01 4117 D34 EREPAT BONK
11 353901 A16 /W TOVIP EGAKNIL LORTNOC
21 453901 A16 /W TOVIP EGAKNIL LORTNOC
31 3549016 1 LENAP LORTNOC DRAWROF MAEB
41 574901 T26 NEMDLEW TNUOM TFAHS
51 684901 M26 RA REVEL TROHS
61 784901 M16 RA REVEL GNOL
71 884901 R16 EVOC LENAP LORTNOC
81 187901 T16 OVIP REVEL LOOPS ,TFAHS
91 287901 R16 ECAPS TOVIP REVEL FFO KCOLB
02 021070-21- R18 OTCENNOC GNIR-O DRHT THGIARTS 2/1 GNITTIF
12 433-100 G1D NINRAW ESREVER - LACED
22 604040 87F  rG  4/3 x CNU 4/1 TLOB
32 424040 84F  RG 2/1 2 X CNU 4/1-TLOB
42 004023F 1 41 /1-REHSAW
52 000133F 0 .1 NI 8/5 EAS REHSAW TALF
62 004048F 1 C1 NU 4/1 - TUN EGNALF DETARRES
72 006048 C6F NU 8/3 - TUN EGNALF DETARRES
82 004058 )5F LLIRD 46/52(  CNU 4/1 - TUN TEVIR
92 304111 E1H 5605 DJ LENAP EVLAV RAB TROPPUS
03 7604 E2H VLAV LORTNOCWOLF
13 21008EK 5 PACELOH HCTIWS REKCOR



3-11

H510035 - Hydraulic Tank Assembly

H510302 - JD 5065E Tier 4.1 Cooler Assembly

01

2

311

11

21 4 9 7 5

3 6 8

01

1

2

9

7

8

3 6 4 5



3-12

Brouwer 1580 Sod Harvester
Hydraulic Tank & Cooler Assemblies

H510035 - Hydraulic Tank Assembly

H510302 - JD 5065E Tier 4.1 Cooler Assembly

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 021070-61-21 1  °73 EAS - 61 GNIR-O DAERHT THGIARTS - GNITTIF

21 )CIJ(
2 292034-42-6 W11 OBLE º09 GNIR-O OT EBUT DEDAEB GNITTIF
3 016040 82F  rG 0.1 x CNU 8/3 - TLOB
4 417040 83F  rG 2/1 1 x CNU 61/7 - TLOB
5 007032 D3F ETALP CNIZ - CNU AID 61/7 - TUN XEH
6 006013 82F /3 - REHSAW KCOL
7 007013 63F 1/7 - REHSAW KCOL
8 006033 82F /3 EAS REHSAW TALF
9 007033 R6F EHSAW TALF EAS 61/7
01 631013 T1H NUOM TNORF KNAT CILUARDYH
11 90110H L1K EVIWS ELAMEF CIJ °73 EAS - SEIRES B - DNE ESOH
21 20001H G1K NIR-'O' ,RETEMOMREHT W/C "3 EGUAG LEVEL
31 33004H R1K OTACIDNI/W REHTAERB/RETLIF NRUTER

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 022070-21-2 B21 RO EAS - ERALF °73 WOBLE °09 DRHT RTS - GNITTIF
2 122070-21-2 N11 IWT-ERALF )CIJ( °73 EAS - WOBLE °09 TUN LEVIWS - GNITTIF
3 016040 84F  rG 0.1 x CNU 8/3 - TLOB
4 006032 64F 1-8/3 - TUN
5 006013 84F /3 - REHSAW KCOL
6 006023 88F /3 - REHSAW TALF
7 865111 11H .4 REIT E5605 DJ - TEKCARB RELOOC HL
8 965111 11H .4 REIT E5605 DJ - TEKCARB RELOOC HR
9 106111 12H .4 REIT E5605DJ - RECAPS RELOOC LEUF
01 38004H S1K TROP EAS 21# - RELOOC LIO





SECTION 4  AUTO STEER & DRIVERS GUIDE 
 
1580  Model 
Brouwer Autosteer JD 2WD & 4WD Assembly       4-01 
Ski, Spring Column & Reset Cylinder Sub Assembly      4-03 
Spring Column, Ski Arm & Lever Arm Assemblies      4-05 
Sensor Valve & Cam Mount Assembly JD 2WD       4-07 
Sensor Valve & Cam Mount Assembly JD 4WD       4-09 
Brouwer Selector Valve and Mounting Assembly      4-11 
Drivers Guide 1570 & 1580 Assembly        4-13 
 
 
 
 
        



4-01

3

4

1

5

6

JD 2WD Only



4-02

Brouwer 1580 Sod Harvester
Brouwer Autosteer JD 2WD & 4WD Assembly

H510247 - Brouwer Autosteer JD 4WD 1570/1576 & 1580 Assembly
4133391 - Brouwer Autosteer JD 2WD 1570/1576 & 1580 Assembly

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 206111 Y1H LBMESSA EBUT RETPADA
2 147005 V - NOT SHOWN1H I REIT 5605 TIK ESOH REETS OTUA REWUORB
3 691015 Y (SEE PG. 4-03)1H LBMESSA BUS REDNILYC TESER & NMULOC GNIRPS ,IKS
4 442015H 1 Y (SEE PG. 4-11) LBMESSA GNITNUOM DNA EVLAV ROTCELES REWUORB
5 642015 D (SEE PG. 4-09)1H W4 REWUORB DJ YLBMESSA TNUOM MAC & EVLAV ROSNES
6 1H510243 SENSOR VALVE & CAM MOUNT ASSEMBLY JD 2WD (SEE PG. 4-07)



4-03

32

62

92

7 02 01 31

91

03

81

33

31141
6 61 8

521

31171

1

2 9

13

72

41151

23

82

22
52

43

42

35

36

37

38

39



4-04

Brouwer 1580 Sod Harvester
Ski, Spring Column & Reset Cylinder Sub Assembly

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 660-100 N1D OISNET GNIRPS REDNU REVEL NOITUAC - LACED
2 028020 G1F L 0.2 x CNU 2/1 TLOB EGAIRRAC
3 606040 83F  rG . 4/3 X CNU 8/3 TLOB
4 216040 81F  rG 4/1 1 x CNU 8/3 - TLOB
5 018040 83F  rG 0.1 X CNU 2/1 - TLOB
6 618040F 4 8 rG 4/3 1 X CNU 2/1 - TLOB
7 422140 81F  .RG GL 2/1-2 X CNU 4/3 - TLOB XEH
8 008012 C4F OLYN CNU 2/1-TUN
9 008032 D1F ETALP CNIZ - CNU 2/1 - TUN XEH
01 002132 C1F NU 4/3 - TUN XEH
11 006013 84F /3 - REHSAW KCOL
21 008013 23F /1 - REHSAW KCOL
31 002113 41F /3 - REHSAW KCOL
41 006023 82F /3 - REHSAW TALF
51 006033 81F /3 EAS REHSAW TALF
61 008033 R8F EHSAW TALF EAS 2/1
71 540001 D1H OR GNITCENNOC REHSAW RENIATER
81 573011 R1H EETS-OTUA TSUJDA ENIF DNE ELBAC
91 597011 R1H EETS-OTUA RETSEVRAH EDIUG ELBAC
02 232111 R1H ECAPS EPIP
12 160013 A - OPTION (NOT SHOWN)1H /W IKS DTS REETS-OTUA
22 431013 T1H NUOM NMULOC GNIRPS & EMARF REETS-OTUA

32 543013 A - OPTION1H /W EOHS DNAS REETS-OTUA
42 573013 V1H I REIT E5605 EREED NHOJ TEKCARB THGIEW
52 220015 Y (SEE PG. 4-05)1H LBMESSA NMULOC GNIRPS REETS-OTUA
62 670015 Y1H LBMESSA REDNILYC
72 770015 Y (SEE PG. 4-05)1H LBMESSA MRA REVEL
82 191015 Y (SEE PG. 4-05)1H LBMESSA TOVIP MRA IKS
92 20010C D1K AOL GNIKROW ENNOT 2/1 - ELKCAHS 61/3
03 32001DK 1 YLBMESSA ELBAC REETS OTUA
13 62001D F2K NU 4/1 - EKOY SIVELC
23 85001D S1K /A ELBAC LORTNOC TSUJDA ORCIM
33 10006S D1K NUOBER REPMUB
43 00.21-2048 S1Q KNIL 21 - NIAHC DETALP 61/3

35 14160414 HYDRAULIC CYLINDER AUTO-STEER
36 26-6-070220 NO. 6 TUBE TO NO. 6 "O" RING 90° ELBOW
37 1F221200 JAM NUT 3/4 - UNC
38 1KB16011 3/4 FEMALE SPHERICAL END
39 1KC01002 3/16 SHACKLE - 1/2 TONNE WORKING LOAD

1H310388 HI-FLOATATION TIRES AUTO-STEER FRAME & SPRING CLOUMN MOUNT



4-05

4

3
6

7
3

6
4

1 2

6 5

4

5

2

1

3

41

71

61

1121

31

3 01 5

51 2 9 5
2 7

46
18

H510022 - Auto Steer Spring Column Assembly

H510191 - Ski Arm Pivot Assembly

H510077 - Lever Arm Assembly



4-06

Brouwer 1580 Sod Harvester
Spring Column, Ski Arm & Lever Arm Assemblies

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 606040 81F  rG . 4/3 X CNU 8/3 TLOB
2 006013 81F /3 - REHSAW KCOL
3 433011 N1H MULOC GNIRPS REETS-OTUA TFAHS
4 150013 R1H ETSEVRAH TNEMDLEW NMULOC GNIRPS
5 991015 Y1H LBMESSA GNIRPS NOISROT REETS OTUA
6 01502B .2K D.I 00.1 - GNIRAEB RELLOR
7 00411M G1K NITTIF ESAERG THGIARTS

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 028040 81F  rG 0.2 x CNU 2/1 - TLOB
2 002122 82F  .rG FNU - 4/3 TUN MAJ XEH
3 993011 M1H RA TSUJDA ENIF REETS-OTUA GNIHSUB
4 470013 M1H RA REVEL
5 01061B 81K 1-8/5 DNE DOR ELAM

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 404040 81F  RG .GL 05.0 x CNU 4/1 DH XEH -TLOB
2 215040F 3 8 rG 4/1 1 x CNU 81- 61/5 - TLOB
3 425040 86F  rG 2/1 2 x CNU 81- 61/5 - TLOB XEH
4 428040 81F  rG 2/1 2 X CNU 2/1 - TLOB
5 805012 88F  rG COLYN CNU 61/5 - TUN
6 808012 81F  rG COLYN CNU 2/1-TUN
7 805032 81F  rG CNU 81-61/5 - TUN XEH
8 804013 81F  rG KCOL 4/1 - REHSAW
9 805013 82F  rG 61/5 - REHSAW KCOL
01 805023 86F  rG 61/5 - REHSAW TALF
11 250013 T1H OVIP GNITNUOM
21 550013 T1H OVIP TROPPUS
31 650013 R1H EETS-OTUA MRA IKS NIP TOVIP
41 460013 T1H NEMDLEW MRA IKS
51 00411M G1K NITTIF ESAERG THGIARTS
61 751001 P1M OT GNILPUOC TFAHSKCAJ
71 851001 M1M OTTOB GNILPUOC TFAHSKCAJ

H510022 - Auto Steer Spring Column Assembly

H510191 - Ski Arm Pivot Assembly

H510077 - Lever Arm Assembly



4-07

51

41

71

31

367

15

24

01 11

81
612198

19 20
21

22
23

24
25

26

27

28

29
30

31



4-08

Brouwer 1580 Sod Harvester
Sensor Valve & Cam Mount Assembly JD 2WD

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 216040 81F  rG 4/1 1 x CNU 8/3 - TLOB
2 046040 81F  rG 0.4 x CNU 8/3 - TLOB
3 010140 82F  RG .GL 00.1 x CNU 11- 8/5 TLOB XEH
4 006012 C1F NU 61- 8/3 - TUN KCOL XEH
5 006032F 1 61-8/3 - TUN
6 000113 82F /5 - REHSAW KCOL
7 000133 .2F NI 8/5 EAS REHSAW TALF
8 4505 .6F AG 81 X 8/7 X 2/1 REHSAW
9 0702140 91G .01 RG .GL 07 x 57.1 - 21M - TLOB
01 0702140 91G .01 RG .GL 001 x 57.1 - 21M - TLOB
11 102132 51G 7.1 X 21M TUN
21 311011 M1H AC REETS-OTUA GNIRPS NOISROT
31 231111 52H 225 .D.J - NOTACIFIDOM
41 352013 51H 225 EREED NHOJ REETS-OTUA TNUOM EVLAV ROSNES
51 462013 51H 225 EREED NHOJ REETS-OTUA ROHCNA ELBAC
61 010015 R1H EETS OTUA YLBMESSA MAC
71 542015 Y1H LBMESSA DLOFINAM ROSNES REWUORB
81 62001D F1K NU 4/1 - EKOY SIVELC

19 1H110116 SPACER
20 1H310014 AUTO STEER CAM WELDMENT
21 2KB16001 BEARING - BALL SEALED (12 mm I.D. x 28 mm O.D.)
22 26-6-070120 FITTING - STRAIGHT THREAD O-RING CONNECTOR -

SAE 37° (JIC) FLARE-TWIN
23 26-6-070220 NO. 6 TUBE TO NO. 6 "O" RING 90° ELBOW
24 4F180212 SOCKET HEAD BOLT - #10 -24 x 1.25 LG.
25 2F180424 BOLT - 1/4 UNC x 2 1/2 SOC HD
26 1H4085 STEERING MANIFOLD
27 1H510109 SENSOR VALVE COVER ASSEMBLY
28 1KH20051 SENSOR VALVE (SEAL KIT KH70041)
29 2G4905045 BOLT-M5 X 0.8 X 45 GR 12.9 SOC HD CAP SCREW
30 1H111290 FOAM SEAL SENSOR VALVE COVER
31 1H310292 SENSOR VALVE COVER WELDMENT



4-09

41

8

71

81
4

6 1

51

21

2 5 3

31 9 7

29
30

31

19

21

22 23

24
25

2827

26

01116

61

20



4-10

Brouwer 1580 Sod Harvester
Sensor Valve & Cam Mount Assembly JD 4WD

 METI
.ON

 TRAP
.ON .YT NQ OITPIRCSED

1 A4003 "14 4/1 DNE DOR
2 214040 81F  RG 4/1-1 x CNU 02- 4/1 - TLOB XEH
3 004012 T1F UN COLYN CNU 02-4/1
4 000122 C2F NU 8/5 - TUN MAJ XEH
5 004023 44F /1-REHSAW
6 000133 .6F NI 8/5 EAS REHSAW TALF
7 4505 .6F AG 81 X 8/7 X 2/1 REHSAW
8 0402140 93G .01 RG .GL 04 x 57.1 - 21M - TLOB
9 0702140 91G .01 RG .GL 07 x 57.1 - 21M - TLOB
01 5506140 94G .01 RG .GL mm 55 x 00.2 X 61M TLOB XEH
11 006113 K4G COL 61M-REHSAW
21 311011 M1H AC REETS-OTUA GNIRPS NOISROT
31 597011 R1H EETS-OTUA RETSEVRAH EDIUG ELBAC
41 523013 D1H W4 E5605 DJ A/W ROHCNA ELBAC
51 133013 D1H W4 E5605 DJ ,A/W TNUOM EVLAV ROSNES
61 010015H 1 REETS OTUA YLBMESSA MAC
71 542015 Y1H LBMESSA DLOFINAM ROSNES REWUORB
81 01061B 81K 1-8/5 DNE DOR ELAM

19 1H110116 SPACER
20 1H310014 AUTO STEER CAM WELDMENT
21 2KB16001 BEARING - BALL SEALED (12 mm I.D. x 28 mm O.D.)
22 26-6-070120 FITTING - STRAIGHT THREAD O-RING CONNECTOR-

SAE 37° (JIC) FLARE-TWIN
23 26-6-070220 NO. 6 TUBE TO NO. 6 "O" RING 90° ELBOW
24 4F180212 SOCKET HEAD BOLT - #10 -24 x 1.25 LG.
25 2F180424 BOLT - 1/4 UNC x 2 1/2 SOC HD
26 1H4085 STEERING MANIFOLD
27 1H510109 SENSOR VALVE COVER ASSEMBLY
28 1KH20051 SENSOR VALVE (SEAL KIT KH70041)
29 2G4905045 BOLT-M5 X 0.8 X 45 GR 12.9 SOC HD CAP SCREW
30 1H111290 FOAM SEAL SENSOR VALVE COVER
31 1H310292 SENSOR VALVE COVER WELDMENT



4-11

6

7

8

01

9

11

5

4

3

2

1

3161

215171

41



4-12

Brouwer 1580 Sod Harvester
Brouwer Selector Valve and Mounting Assembly

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 99451 N10 OITUAC REETS OTUA - LACED
2 26061 R10 EETS OTUA - LACED
3 85132 1 0052 ROTCELES GNIREETS EVLAV
4 0770614 1 - A/W TNUOM EVLAV ROTCELES REETS-OTUA

0204 .H.N REWUORB
5 308061 A14 /W DLEIHS EVLAV REETSOTUA
6 022070-6- W36 OBLE °09 GNIR "O" 6 .ON OT EBUT 6 .ON
7 234070-6-6- E16 ET NUR TUN LEVIWS -- EBUT 6 .ON
8 021070-8- T18 HGIERTS BRO 8# OT CIJ 8#
9 122070-8-8 1  °73 EAS - WOBLE °09 TUN LEVIWS - GNITTIF

NIWT-ERALF )CIJ(
01 824070-8-8-8 1  EET NUR GNIR-O DAERHT THGIARTS - GNITTIF

NIWT-ERALF )CIJ( °73 EAS -
11 234070-8-8-8 1  CIJ 8# ELAM CIJ 8# EET NUR LEVIWS - GNITTIF

ELAM CIJ 8# ELAMEF
21 604040 82F  rG  4/3 x CNU 4/1 TLOB
31 606040 82F  rG . 4/3 X CNU 8/3 TLOB
41 004032 C2F NU "4/1 - TUN XEH
51 004013 K2F COL 4/1 - REHSAW
61 006013 82F /3 - REHSAW KCOL
71 004023 42F /1-REHSAW



4-13

2

1

11

4
9

6

5
01

7

3
8

6



4-14

Brouwer 1580 Sod Harvester
Drivers Guide 1570/1580 Assembly (Manual Steering)

.ON METI .ON TRAP .YT NQ OITPIRCSED
1 90710 R10 AB LACITREV EDIUG S'REVIRD
2 717511 R16 AB LATNOZIROH EDIUG REVIRD
3 216040 81F  rG 4/1 1 x CNU 8/3 - TLOB
4 026040 81F  RG .GL 00.2 x CNU 61-8/3 DH XEH - TLOB
5 038040 82F  RG .GL 00.3 x CNU- 2/1 DAEH XEH - TLOB
6 006012 C2F NU 61- 8/3 - TUN KCOL XEH
7 008012 C2F OLYN CNU 2/1-TUN
8 006023 83F /3 - REHSAW TALF
9 006033 81F /3 EAS REHSAW TALF
01 008033 R2F EHSAW TALF EAS 2/1
11 877101 )1H 0851( TEKCARB GTM EDIUG SREVIRD





SECTION 5 ELECTRICAL 
 
1580 Model 
Light Harness         5-01 
 



5-015-01

LIGHT

SWITCH

LIGHT LIGHT

LI
G

H
T

RELAY BASERELAY

FU
SE

H
O

LD
ER

25
 A

M
P

FU
SE

TR
A

C
TO

R

1

2

3

3 3

3

4

4

4
5

5

6

7

7

8
8

9

JO
H

N
 D

EE
R

E 
H

A
R

VE
ST

ER
 L

IG
H

T 
H

A
R

N
ES

S

EL
EC

TR
IC

A
L 

SC
H

EM
AT

IC

5



ITEM
NO.  PART NO. DESCRIPTION QTY

JOHN DEERE LIGHT HARNESS

1  KE80010  Amber Light Rocker Switch 1
2  KE10301  Relay Base Connector 1
3  KE90010  Halogen Lights 4
4  KE30040  Deutsch 2 ST Plug 3
5  KE30059  Deutsch 2 DT Receptical 3
6  KE10170  Sealed Blue Fuse Holder 1
7  KE10203  8mm Heat Shrink Ring Terminal 2
8  KE10075  Female Disconnect Terminal 3
9  KE10094  Relay 1
10  KE10087  25 Amp Fuse 1

5-02





SECTION 6 MISCELLANEOUS 
 
1580 Model 
Mintex 16 & 18 in. Mat – Option       6-01 
Fenders – Front         6-03 
Water Cooler – Accessory         6-05 
Battery          6-06 
Decals          6-07 
Remote Greasing (John Deere)       6-11 
Driver’s Screen – Accessory       6-13 
Flap Adjuster (Lever Operated) – Option      6-14 
Counter          6-15 
Track Clip Installer & Belt Splicer Tools – Accessories    6-17 
 
 





ITEM
YTQNOITPIRCSED.ON TRAP .ON

MINTEX  16 IN. & 18 IN. MATS

1.ni 81 & 61 xetniM - tfahS evirD royevnoC 906101H 1
7tsaC T81 .ni 6 - tekcorpS xetniM 80002DK 2
1.ni 81 & 61 xetniM - tfahS renoisneT 191103H 3
1.ni 81 & 61 xetniM - tfahS evirD relloR deeF 032101H 4
1.ni 81 & 61 xetniM - tfahS relloR tnorF 806101H 5

6   R500068  Roll-Up Sprocket Assembly 9
1.ni 81 & 61  xetniM - tfahS reldI pU-lloR 811103H 7
1.ni 81 & 61 xetniM - tfahS evirD pU-lloR 706101H 8
1pU-lloR - taM xetniM 816101H 9
1rotcennoC taM .ni 61 xetniM 61061RK 01
1royevnoC .ni 61 .taM xetniM 716101H 11
1royevnoC .ni 81 .taM xetniM 71081RK  
1rotcennoC taM .ni 81 xetniM 61081RK 21
614/3 1 x 4/1 x 4/1 yeK 614429F 31
4worraN .tsaC T31 .ni 4 - tekcorpS xetniM 21002DK 51
4ralloC kcoL 10001MM 61

17  H101126  Tire                                                                                    per shaft 3
1tekcorpS pU-lloR 126001R 81
1etalP tekcorpS pU-lloR 226001R 91
1buH tekcorpS pU-lloR 326001R 02
58.rG 4/3 1 x cnu 4/1 tloB 614040F 12
5colyN cnu 4/1 tuN 004012F 22

9-Jan-12 6-02

 Refer to Section 1. Conveyor pages  
 for parts that are  common to the
 Mintex Mat & the  Rubber Conveyor
 Mat.

NOTE

Roll-Up Sprocket Assembly 
R500068 includes: 
Items 18, 19, 20, 21 & 22. 

NOTE 2



6-03

23 & 27

17

26

1413

2

24
22

25 & 28

16



ITEM
NO.  PART NO. DESCRIPTION QTY

FENDER ASSEMBLY

2 F210600 Locknut 3/8 2
13 F210400 Locknut 1/4 6
14 F320500 Washer 1/4 6
16 KN00026 Fender 1
17 F040412 Bolt 1/4 unc x 1 1/4 GR. 8 6
22 F040612 Bolt 3/8 unc x 1 1/4 GR. 8 2
23 H310172 Fender Mounting Bar - 2WD J.D. 1
24 F940304 Spring Pin 3/16 x 1/2 1
25 H310081 Auto-Str Snsr. Valve Mnt. R.H. 2WD J.D. 1
27 H310300 Fender Mounting Bar - 2WD J.D. 1
28 H310253 Auto-Steer Sensor Valve Mnt. R.H. J.D. 1

6-04

Front Fender Assemblies are as 
follows:
H510205 - J.D. 2WD L.H.
H510206 - J.D. 2WD R.H.

NOTE



ITEM 
NO. PART NO. 

H510030 
1 KM00006 
2 H310209 
3 F040606 
4 F320600 
5 F310600 
6 KM72048 

6-05

DESCRIPTION 

WATER COOLER ACCESSORY 

Water Cooler Assembly 
Water Cooler 
Water Cooler Mounting Bracket 
Bolt - 3/8 UNC x 3/4 GR. 8 
Washer 3/8 
Lockwasher 
Cinching Strap 

6 

--:1,
____ 1: '-", 

/ 

() 

----..J_-:::::, '"---J 

QTY 

1 
1 
1 
2 
2 
2 
1 

3 

/ 5 

4 



ITEM 

NO. PART NO. DESCRIPTION QTY 

BATTERY 

JOHN DEERE 5065E POWR REVERSER 

1 H310141 Weight Bracket 1 

2 H310248 Battery Tray 1 

3 H310249 Hose Saddle 1 

4 KM00007 Battery Box 1 

5 G312000 Lockwasher - M20 (Metric) 1 

6 G0120040 Bolt - M20 x 2.5 x 40 (Metric) 1 

7 F040510 Bolt 5/16 unc x 1 Gr.8 4 

8 F320500 Flatwasher 5/16 4 

9 F210500 Locknut 5/16 unc 4 

6-06



6-07

8

6 9

4

14

12

17

20

21

13

16

7

11

10
19

18

D001-160D001-160

15

D001-161D001-161

1

5

3

D001-162

2



6-08

SOD
HARVESTER

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

DECALS ( PAGE 1)

1 D001-161 BROUWER LOGO (MEDIUM) 3
2 D001-325 HOOD RH - CURRENT 1

D001-326 HOOD LH - CURRENT 1
D001-314 HOOD RH - NON CURRENT 1
D001-315 HOOD LH - NON CURRENT 1
D001-162 BROUWER LOGO (LARGE) 13

4 009097 LBL-CUTTING HEAD 1
5 00-266 LBL-NO RIDERS 1
6 015499 LBL-CAUTION AUTOSTEER 1
7 D001-066 LBL-ACTUATOR LEVER 1
8 D001-159 SERIAL NUMBER PLATE 2
9 00-226 LBL-LUBE OIL SYMBOL 1
10 015900 LBL-KEEP CLEAR 2
11 00-074 LBL-HYD OIL SYMBOL 1
12 006204 LBL-HOT HYDRAULIC 1
13 4136127 LBL-CUTTING DEPTH 1
14 009432 LBL-CAM STOP 1
15 D001-160 BROUWER LOGO (SMALL) 1
16 00-328 LBL-ENGINE THROTTLE 1
17 D001-113 LBL-DO NOT EXIT 1
18 D001-028 LBL-DISMOUNTING 1
19 D001-054 LBL-CRUSHING HAZARD 1
20 D001-032 LBL-CRUSHING HAZARD 1
21 D001-053 LBL-HOT EXHAUST 1



6-09

00-262

1 2
3

76

15

4

5

8
9

10 11

12 13
14 16

17
18

19 20

21 22



6-10

SOD
HARVESTER

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

DECALS (PAGE 2)

1 00-378 LBL-LIFT, CUTTR, DEPTH 1
2 202525 LBL-READ MANUAL 1
3 009103 LBL-CONVEYOR SPEED 1
4 015899 LBL-PATENTS 1
5 016062 LBL-AUTOSTEER CNTRL 1
6 006219 LBL-HEAD SPEED 1
7 00-262 LBL-CAUT.DEP.CLUTCH 1
8 00-267 LBL-CUTTERHEAD DEPTH 1
9 00-247 LBL-CLOSE CLEARANCE 2
10 00-280 LBL-KEEP GUARD IN PLACE 1
11 00-369 LBL-THROWN OBJECTS 1
12 00-283 LBL-STOP ENGINE BEFORE 1
13 00-380 LBL-CANOPY LIGHTS 1
14 00-370 LBL-WARNING 1
15 D001-109 LBL-FASTEN SEAT BELT 1
16 D001-116 LBL-DO NOT STEP 2
17 D001-136 LBL-CYLINDER LOCK 1
18 00-247 LBL-CLOSE CLEARANCE 1
19 4133093 LBL-OPERATOR'S MANUAL 1
20 D001-029 LBL-SERICE OR REPAIR 1
21 D001-333 WARNING - NO RIDERS 1
22 D001-334 WARNING - NO RIDERS 1



13

2.



ITEM
NO.  PART NO. DESCRIPTION QTY

REMOTE GREASING
(JOHN DEERE)

1 H310117 Rear Frame Mount. John Deere Ref.
2 KH01128 Fitting. 1/8 NPT x 1/4 4
3 Q8564 Hose. 1/4 O.D. (34 in. Lg.) A/R
4 KM11492 Grease Fitting. Female 1/8 NPT 2
5 F330600 Flatwasher 3/8 SAE 2

6-12



6-13

4



6-14



6-15



6-16

SOD
HARVESTER

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

COUNTER (1580)

1 M5151 COUNTER-VEEDER ROOT 1
2 64229-10 NUT-#10-24 5
3 64163-60 WSHR.50X.203X18 6
4 64152-10 10-24X3/4 MACH SCREW 4
5 M5011 CABLE, PUSH PULL 1
6 016686.7 ARM-COUNTER 1
7 01-016 MACH SCREW-10-24 X 1 1
8 43-Y0303F YOKE-CLEVIS 1
9 64140-2 COTTER PIN-1/16X1/2 1
10 03-0305 CLEVIS PIN-3/16 X 5/8 1
11 64141-4 NUT-WLF 3/8-16 2
12 30-037 WIRE TIE 4
13 64025-14 NUT-HEX #10-32 2
14 016684.7 BRKT-COUNTER CABLE 1
15 64139-24 BLT-WLF 3/8-16 X 1 2
16 43-003SA ROD END 1



ITEM 
NO. 

1 
2 
3 
4 
5 

6 

PART NO. DESCRIPTION 
TRACK CLIP INSTALLER & BELT SPLICER TOOLS 

(ACCESSORIES) 

KD90001 Splice. Conveyor Mat 
H101724 Crimping Tool 
KD90000 Tool. Belt Splicer. Std. 
KD89999 Tool. Belt Splicer. (Impact Air Powered) 
KD90003 Track Clip 
KD90004 Track Clip. Narrow. 24 in. Mat 
H301237 Mandrel 

�---NOTE---�

See Section 1, for the 
Main Conveyor assembly. 

'---------� 3 

QTY 

Ref. 
1 
1 
1 

Ref. 
Ref. 

1 

TRACK CLIP INSTALLER 

2 

BELT SPLICER TOOLS, 

5 

6-17





              
                  
 
 
 
 
 
 
 
 
 
 
   

 
  
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

         Kesmac Inc. 
            23324 Woodbine Avenue, Keswick Ontario Canada L4P 0N1 
            Tel (905) 476-6222 Fax (905) 476-6744  
            Website www.brouwerkesmac.com  Email info@kesmac.com 

mailto:info@kesmac.com

	Blank Page
	Blank Page
	SECTION 1 1580.pdf
	SECTION 1  CONVEYOR & CUTTER HEAD
	Starter Tray & Pre-Start Flap         1-25
	Lift Arm, Cylinder & Lift Arm         1-37 Hydraulic Roll-Up           1-39 Conveyor – Feed Roller.  Option         1-41 Double Starter Gate           1-43 10 in. LG Mesh Starter Tray 16 & 24 in.        1-45 14.5 in. LG Mesh Starter Tray 16 & 24 in.  ...


	SECTION 2 1580.pdf
	SECTION 2  HARVESTER FRAME

	SECTION 3 1580.pdf
	SECTION 3  HYDRAULICS

	Blank Page
	SECTION 4 1580.pdf
	SECTION 4  AUTO STEER

	Blank Page
	Blank Page
	Blank Page
	Brouwer 1580 Parts Index.pdf
	SECTION 2 – Harvester Frame
	SECTION 3 – Hydraulics
	SECTION 4 – Auto-Steer & Drivers Guide
	SECTION 6 – Miscellaneous

	1-20 curved conveyor drive.pdf
	Curved Conveyor, Drive, Rollers

	1-22 curved conveyor support.pdf
	Curved Cnvyr Support,Guard&Chut

	2-02 mounting frame.pdf
	 Mounting Frame Fork

	2-04 piling wall.pdf
	Piling Wall Extensions & Rear

	2-08 panels&fenders.pdf
	Panels & Fenders JD 399

	Blank Page
	Blank Page
	Blank Page
	Blank Page



